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|LLUSTRATED
PARTS
BREAKDOWN

TU8O

TAPE DRIVE

HOW TO USE THE P8

GENERAL
This 1PB » compied following the organizanion and nomenclature

of the sngnesering drawing structure

MAJOR ASSEMBL Y LOCATOR

The Major Assembly Locator (fist dlustration) & an ingex that
provides a description and a higure relerence for alt digstrations ysed
w ths manual

INDENTED PARTS LIST

This manusl sdentiles sach assembly beng broken down (figure
reference calloutl. and all parts of that awsembly  Further
traak down of an assembly & Shown by an asternak (*) preceding the
aem calloum o the Description Column  The number of astersks
preceding an dem o used 10 denote the subordination of that item
with respect 10 the Mgor Assembly A wingle astersk preceding an
dem description mdicates that the dem & part ol the maor
ssembly being dlustrated lems that are subordinate 10 wngle
atersky (ems, are dencied by 'wo asteraks | ° ) and immediately
follow the reigled ingle astersk (tem Addiional astenisks are used
® maured. to denots further subordination This system of part
wentligation prowides & meant tor the user to wentily the nex!
higher assembly em and make alternate sisctions for parts when
the rsauved replacement part o assembly 4 not ommediately
avaiiabile

COLUMN CALLOUT DESCRIPTION
Figure & Iem - Indicates the Ligure number and fem number O
each part

Dmcnption Listy the name of the part  and  perlinent
wecihicatons (when requaed)  Aslerisks preceding the descoption
denate the subordingtion ol the part 10 the nex! higher assembly

OEC Part No. - Lan the DEC part ordening number A blans
ths column ndhicates 4 DEC pat number was not assigned at the
tme o publication

=

ECO Cutin - The notation at the top of this column indicates the
ECO tevel of the system (opnan) at which the (PB was nitially
prepared Sutsequent ECO level designations that modity exating
parts or add new parts 10 the device are inierted «n the ECO Cut in
column nest 10 the part tha! « added or modihed A braceet |(}
preceding the item descriphon 1§ used 1o ndhcate the parts attected
by ECO's

Vendor Code/Part No. - Indicates vendor parts That are not stoceed
by DEC Reter 10 the Figld Service Spares Catatog (vendor pert
aumber 10 DEC part number) tor the vendor code cross reference

Used On Cade - Letters 0 thi column corresgond 10 The vt aton
codes ssuigned «n Figure 1 Parts anth an Alpha notanonis) are used
anly i those Option vanations A blans indicates that the part %
yted on all aphion vanalons

Rel Fig No -~ A cross reterence Detween lustrations F oo sach
Major Assembly  the number n this column denates the fqure of
the nex! higher assembly For all subassembies the number = thi
column denotes the hgure Showing 300 onal detaled breasdown

SYMBOL USAGE

Hardware Demgnaton - Aipha denanaton for screwa 51 washers
W numn IN} and retasning rings 'R are nserted atter the tem
number calloum on *he diustr ghon when stacked tem numbiers are
uhed

Attaching Mardware - The » wymbol « merted belore ane part
that s used & artachng hardware Attaching harmiware 4 Ten ted o
those par™ that are ot an ntegral part 0! the reterenced asembly

INFR) Not Field Repmrable - The (NFRI (ymbo 4 nserted after

iy ssembiy That s Aot 10 be held Goyman ted

Other Symboals - Any ther wymbos T™hat are reguired 'or &
acemsonies eic  will e eapimned and apEear @ part of The tem
AERC P on

REVISION HISTORY

OTHER IPB MANUALS REQUIRED

PRINTING ECO LEVEL

DATE i | TO SUPPORT THIS OPTION

2nd Printing] TUBD 0000 1-00009
HEG43-CA 0000000000
HO644-CE 00007-00008
HEB44-EK 00007-00007
7018642 0000100003
HOB04-UC 74-15314-00002
H#644-DB 00005 00006
HEG44-AA 00005-00009
HEB44-8A 00007-00009
HEB44- M) 00002-00002
HI644-HC 00003 00003
7016633 HO644-8-00006

AN —

© 198D, 1986 by Dighal Equipment Corporstion.
reserved
DEC pesrves the night. without notice. 10 make substitutions and
madifications in the spevifications of products dosumented in this
manusl and funther reserves the nght W withdraw any of these
products (rom the market without notice

—— e

10-JAN-86 EK-00874-1P

DEC is not responsible lor errors which may appear in the technical
desc npion (including tlustrations and photographs i of the products
vovered by this manual
None of the descrniptions contained in this manual imply the granting
of any lwense whatsoever 10 make, use of sell equipment constructed
in accordance therewith

Prorted = U SA



Figure 1. Tape Drive Assembly (Sheet 1 of 8) |
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Figure 1. Tape Drive Assembly (Sheet 2 of 8)
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Part of Item 2 (Tape Transport)
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NEW DESIGN

TuUBD-01F

Figure 1. Tape Drive Assembly (Sheet 5 of 8)

IPB-TUBD

PARTS L ST
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Figure 1. Tape Drive Assembly (Sheet 6 of 8)




Figure 1. Tape Drive Assembly (Sheet 7 of 8)



Figure 1. Tape Drive Assembly (Sheet 8 of 8)
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TUBO TAPE DRIVE ASSEMBLY

Code A — Used on Mode! TUBD-AA
120V 60 Hz
Code 8 — Used on Model TUBO-AB
240V 50 Hz
Code C ~ Used on Model TUBO-CA
120V 60 Mz
Code D - Used on Model TUBO-CB
240V 50 Hz
Code E ~ Used on Mode! TUBD-CC
120V 60 Hz
Code F ~ Used on Model TUBD-CD
240V 50 Hz

“CABINET ASSEMBLY

*TAPE TRANSPORT ASSEMBLY 60 H:z

(See Pages 37 through 74)

"TAPE TRANSPORT ASSEMBLY 50 H:z

(See Pages 37 through 74)

‘874 POWER CONTROLLER 120V 24A
‘874 POWER CONTROLLER 240V 12A

(deleted)

‘874 POWER CONTROLLER 240V 12A

(added )
*Ground Strap
*Screw, Sems Slotted Hex Hd
{No. 1032 x 1/2)
*Retainer, U-Nut
“Washer, Ext Tooth Lock
"Stud, Deck Pivot
*Sorew, Flat Md
"Nut, Lock
*Screw, Nylon
*Ground Wire
“Sorew, Serns
*Bearing, Nylon
* Bracket. Pivnt
"Screw
‘Cap
*Sorew No 1420« 58
* Ingdaxing Pin Asembly
" Rorew

DESCRIPTION

VENDOR
PART NO.

77015290
101260941
00860109
93344193
76992341
95969766
23847011
71015120
96843350
17016320
958413349
1ro1esN
LLAtIRN8

TUBO-AA

TuBD-AB

Tuso-CA

Tuso-CB

Tuso-CC

Tuso-CD

H9643 CA
3020482 01

30-20482-02

874D
8748

874 F

1212758607
90 10156 00

90-07786 00
90 07651 00

ACE

BFD

ACE
BFD

BDF

P8 TUBO
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VENDOR oo | RE" Lawend P
DESCRIPTION PARTNO. | PART NO.
*Gas Spring (deleted) 95069135 00009
“Spacer (deleted) 77018880 00009
*Top Cover Assembly (deleted) (See Note) | 77017431 00009
*Pin (deleted) 77018890 00009
*Sorew, Plain Hex Hd No. 1/4-20 x 3/4 90-06243-09
*Ring, Aetaining (deleted) 92033038 00009
“Cable Tie 90-07032-00
*Bracket, Toim Strip (deleted) 74.29029-01 | 00008
*Screw, Sems Phi Pan Hd No. 1032 x 3/8 90-09228.10 | 00008
{deleted)
*Washer, Flat 90-06664-00
*STABILIZER ASSEMBLY (deleted) H9544-MJ 00008 ABCD 10
"CABINET ACCESSORY KIT HI9544-HC 1"
“Plate, Chassis 74-28575-01
*Screw, Phi Pan Hd No. 832 x 3/8 90-06037-01
*Washer, Ext Lock No. 8 90-08151-00
*Washer, Flat 90-06661-00
*Bazel, Insert (TUBO) 742775301
*Ground Clip 77009840 00009
*Clip, Flat Cable 121584302
“Spacer. Foam 12:13716.02
*Mount, Cable Tie 90-08264-00
"Catile Tie 90-07033-00
*Mount, Push Cable Tie 90-07867 00
"Chip, Cable 3/4" 121891201
*Cabie Clamp 90 0708900
*Screw. Phi Pan Md No. 632 x 3¢ 90 0602201
*Washer, Split Lock 90-07801-00
*Washer, Flat a0-06659-00
"Shielded Cable (deleted) BC1IN 12
*Shielded Cable (added) BC17N 24 00002
*Cable Clamp (5/8) 900708700
*Screw, Phi Pan Md No 1032 x 374 90-06075 01
*Washer, Split Lock 9007996 00
"Shipping Bracket Assembly a0541621
‘Screw 05959748
"Washer, Flat 10126607
*Lock, End Pane! (added ) 74.25161-01 | 00006
*Bracket, Bulk Head (added) 74.25960-01 | 00006
*Bracket, Bulk Head (deleted) 74.26060-01 | 000'0
*Bracker, Buik Mead (added) 74.32560-01| 00010
*Retainer, Cable (added) 742595901 | 00006
‘Retainer. Cable (deleted) 74.25050.01 | 00010
*Caps, White Viny! (added) 900973100 | 00006
*Caps, White Viny! (deleted) 90-08731-00 | 00010
“Kep Nut (added) 90-08560-00 | 00008
“Kep Nut (deleted) 900856000 | 00010
Note: New Design - Tap Cover is
Part of lam 2.
10
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DESCRIPTION

*Serew Sems Phi Truss Hd No. 1032 x 1 2
(actdedt )

*Bracker, Catnnet Support (added)

*Bracket, Cabinet Support (deleted)

“Cord Set (added)

“Screw, Shoulder (added)

*Screw, Shoulder (deleted)

“Nut, Lock (added)

*Nut, Lock (deleted)

*@racket, Cable Mounting (added)

*Corel Set, 120V 80 Hz (added)

*Cord Set, 240V 50Mz (added)

*Bracket, Stabilizer Ground R.H. (added)

*Bracket, Stabilizer Ground L.H. (added)

*Sorew, Phi Truss Hd No, 10-32 x 1
(addced)

*Nut, Kep (added)

*Nut, Kep (added)

*Screw, Mach Rnd Phi Hd No. 14-20
x 3/8 (acided)

*Screw, Mach Rnd Phl Hd No. 1/4-20
x 58 ladded)

*Washer, Helical Split Lock (added)

*Bracket, Shipping (added)

“Ballast, Cab (added)

"Washer, Flat (added)

*Screw, Phi Pan Hd No, 6-32 x 516
added)

* Grommet Strip (added)

“Washer, Flat

Accessory Kits (Not Shown)

‘TUBD ACCESSORY KIT
UTUBD Sutsystem User Guide
“*POP11 Sense Cable Assembly
**Cleaning Kit, DEC Magrape
"*Tape, Mag 1/ 2400

05943617
95943617
53777905
53777905

77015830
77020231

900970000

74-29030-01
74.29030-01
17-00199-10

74-29958-01
29-25398-00
29-25399-00
74-30430-01
74-30430-02
90-06075-03

90-06565-00
90-08203-00
90-08412.07

90-08412-06

90-07797-00
74-30429-01
74-30520-01
90 06646-00
90-10155-00

90-09718-03
90-10509-01

TUBOD-AC
EK-0TUBO-UG
70-08288 8F
220001100
30-18709-08

HHHERHRHHHHHR

B.DF

ACE
B.F.D




DESCRIPTION

CPU Accessory Kit (Not Shown)

*TUBD CPU ACCESSORY KIT (Not Showr) TUBOK-CP AB
**TUBD Unibus Interface Module M7454-00 AB
**Cable Assembly (Female) 70-19923.00 AB
**Cable Asgsembly 70-19922-00 AB
**ROM (TS11) 23.764A9.00

**Hex Stand-off 90-08451 05

“*Firame, 1/0 Double Quad 74-27292-01 AB
**Panel, Doubls (TUBD) 74-26407-12 AB
**Retainer, U-Nut 90-07786-00 AB
**Screw, Sems Truss Md No. 10-32 x 1/2 90-09700-00 AB
**Washer, Split Lock 90-06688-00 AB
**“Screw, Captive Slotted Hd No. 4-40 x 3/16 12-19534-01 AB
**Panel, TUBD 74-2902801 AB

Labels (Not Shown)

‘Label, Serial/Power w/UL/CSA 36-17674.01 00006 BDF
*Label, "TUBD" 36-20558-01

“Label, Operator Fault Recovery 36-20559-01

*Label, Adh, Backed Mylar Cap 36-13272-00

*Label, FCC, Class A Peripheral 36-17880-03 00006 B.OF
“Label, Assy, 04, 01 36-18307.05 00006 B.DF
*Label, Caution 36-17250-00 ABCD
*Label, Serial, Power Universal 36-17674.00 8.DF
‘Labwl, Serial, Power Universal (added) 361767400 ACE
*Sricker, UL (deleted) 74-14213.00 00006 ACE

_— e
g TUBO {2

31
e
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Figure 2. Cabinet Assembly
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DESCRIPTION

CABINET ASSEMBLY

“Frame Assembly

*TUBD TRIM ASSEMBLY

*TUBD FRONT DOOR ASSEMBLY
*FILLER PANEL ASSEMBLY

*BOTTOM COVER ASSEMBLY

“END PANEL ASSEMBLY (W/Lock Bracket)
*SHIELDED REAR DOOR ASSEMBLY

-~ L BN -

HO543-FB

H9544.EK
H9504-UC
H9544.D8
HI544-AA
H9544-BA

P8 TUsO |4

IS



OLD DESIGN

Figure 3. TUBO Trim Assembly (Old Design)

15

¥ REF.CAB.
SEE FIG.2

2ARYS '
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DESCRIPTION

TUBD TRIM ASSEMBLY  (OLD DESIGN)

“Vent, Rear

"Bracket, Rear Vent

“Bracket, Gas Spring

*Screw, Sems Phi Truss Md 1032 x 1/2

*Washer, Flat

*Bracket, Rear Vent Support (L.H. As viewed from front of cab.)

*Bracket, Rear Vent Support (R H. As viewsd from tront of cab.)f

*Foam, Tape (Rework )

*Screw. Phi Flat Hd No. 1032 x 5/16
“Nut, Kep No. 1032

*Reraner, U-Nut No. 1032

H9544.CE

74-26781-01
74.27219-01
74.27213-01
90-09700-00
90-06664-00
74.27258.01
74-27258-02
74.27144.00
90-06070-02
90-06565-00
90-07786-00




REF. CAB.
SEE FIG.2

Figure 3A. TUBO Trim Assembly (New Design)

? 1?7 IP8-TUBO

PARTS LIST




DESCRIPTION
TUBD TRIM ASSEMBLY (NEW DESIGN)

1| *Vent, Rear
*Screw, Sems Phi Truss Hd No. 10-32 x 1/2
“Washer, Flat
“Bracket, Rear Vent Support
*Bracket, Rear Vent Support
*Nut, Kep No. 10-32
7l *Screw, Sems Phi Pun Hd No. 10-32 « 3/8

DEC
PART NO.

H9544-CE

74.26781-02
90-09700-00
90-06664-00
74-27258-01
742725802
90-06565-00
90-09228-10

19



Figure 4. TUBO Front Door Assembly
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TUBO FRONT DOOR ASSEMBLY

*Bracket, Door Lock Mounting

“Serew, Sems Phi Truss Hd No. 10.32 x 1/2
*Bracket, Door Lock

*Spring, Receptacle

*Nut, Kep No. 10-32 (deleted)

*Bracket, Door Pwvot (Top)

*Bracket, Door Pivot (Botium)

*Retaner, U-Nut

*Door Stop 'Zeeted)

*Door Stop, Plastic (Not Shown) (added)
*Sorew, Sems Mex Md No. 1032 x 1.2
‘ERONT DOOR ASSEMBLY

“Bezel, TUBX

“Washer, Fiat

*Nut, Kep No. 1032

*$trip, Trim Framt Door

*Foam, Tape (Rework)

“Washer, Fim

H9544-EK

7422267 00
90-09700-00
74.22222-00

121297202
90-06565-00
74.2678501

74.26784-01

9007786 00
70-16703-02

12-23079-01

90-10156-00
70-19542-00
74.27752.01
90-09949-00
90-06560-00
14.26783-01
74-27144-00
90-06664-00

a0
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TUB0-05

Figure 5. Front Door Assembly

PARTS LiST IP8-TUBD



DESCRIPTION

FRONT DOOR ASSEMBLY

*Door, Front Weldmen?
*Bracket, Latch Strikr.
*Screw, Phi Pan Hr' No. 6-32 x 3/8
“Washer, Flat

*Nut, Kep No. 6-32
*Pin, Door Hinge
*Spring, Compression
*Bushing, Snap-In
“Ring, Retainer
“Fastener

*Grommet, Retainer
“Ring, Retainer

*Strip, Velero

*Filter, Air Foam
“Ground Strap (deleted)
*Ground Strap (added)

*Screw, Slotted Hex Hd No, 10-32 x 1/4 (deleted)
*Screw, Slotted Hex Hd No. 10-32 x 3/8 (added)

“Washer, Split Lock (deleted)
“Washer, Flat (added)

Label, (Not Shown)

*Label, “Ground”

e
T

DEC

PART NO.

70-19542-00

70-19184-00
74-26782-01
90-06022-01
90-06653-00
90-06560-00
74-26147-00
12:1622501
12-19010-00
90-09273-02
12:12972-06
12-1297203
90-08500-00
74-13707-04
12-1211100
121375612
90-09830-01
90-10156-01
90-00049-38
90-06635-00
90-06664-00

36-13272-00

ECO
CUTIN
70-19542

00002

00002

USED ON
CODE

I3



DESCRIPTION

FILLER PANEL ASSEMBLY

*Bezel, (10:1/27)

“Washer, Flat
*Pin, Pilot

*Nut, Kep No. 1032

DEC

H9504-UC

74-15314.02
90-06664-00
74.15711.02
90-06565-00

ECO

CUT-IN
74-15314
00002

REF

2
AL EE R R
s

Figure 6. Filler Panel Assembly

ARTRE!

REF.
SEE FIG.2

CAB.

/

o 0 0o

o O o
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TU80-06

IPB-TUBOD

24



1
2
3
4
&
6
7
L]

DESCRIPTION

BOTTOM COVER ASSEMBLY

*Bracket, Retaning Trim
*Sorew, Hex Hd No. 1/4.20 x 3/4
*Washer, Lock No. 1/4

*Washer, Flat
*Trim Assembly

*Sorew, Phi Pan Hd No. 1032 x 5/8
*Washer, Lock No. 10

*Washer, Flat

PART NO.
H9544.08

74.21903-00
900624309
90-07797 00
90-066 76-00
70-16407-00
90-06074-01
90-07906-00
90-06664-00

P o
e
b W

FRONT

REF.CAB.
SEE FIG.2

Figure 7. Bottom Cover Assembly

34, 36

TuUs-07?

IP8-TUBO

25
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Figure 8. End Panel Assembly




ECO T

CUTIN REF
USED ON

CODE

DEC
PART NO.

DESCRIPTION
H9544-AA

END PANEL ASSEMBLY (W/Lock Bracket)

*END PANEL ASSEMBLY, METAL (deleted) 70-16534-00 | 00010
*END PANEL ASSEMBLY, PLASTIC (added) 70-22137-01 00010
(Not Shown)

2 | **Panel, Weldment, End (40™) 70-16541-00

3 | **Roll Form, Weldment (40™) 70-16547-00

4 | ""Ground Strap 12.13756-20

8 | **Screw, Sems Slotted Hd No. 10-32 x 3/8 938
6 | ““Washer, Flat (deleted) Imun 00010
7 | *Screw. Sems Slotted Md No. 13-32 x 1/2 (deleted) 90-10156-00 | 00010
8 | *Bracker, Door Hinge/End Panel Lock (deleted) 74-22221-00 | 00010
9 | “Screw, Sems Slotted Hex Hd No. 1/4 x 3/4 (deleted) 14 | 00010
10 | *Nut, U-Nut Retainer No. 10-32 (deleted) 90-07786-00 | 00010

Label (Not Shown)
**Label, “GROUND" 36-13276-20

1
s N
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Figure
9 Shieided Rear Door
Assenb/
¥y

I
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DEC
DESCRIPTION PART NO.
SHIELDED REAR DOOR ASSEMBLY HO544.8A

1l *REAR DOOR ASSEMBLY (40™) 70-16533-00 12
21 “Bracket, Door Lock 74.22222-00
3l “Bracket, Door Lock Mounting 74.22267-00
4| *Spring, Receptacle Fastener 121297202
6| “Siop, Rear Door 70-16703-00
6| "Screw. Sems Phi Truss Hd No. 10-32 x 1/2 90-09700-00
7l " Screw, Sems Slotted Hex Hd No. 10-32 x 12 90-10156-00
B8] *Aetainer, U-Nut No. 1032 90-07786-00
8| *Nut, Kep No. 10:32 9006565 00
10| “Washer, Flat 90-06664 00

- -
P8 TUSO

<9



OLD DESIGN
TUBD 10
Figure 10. Stabilizer Assembly
: " PARTS LIST "

30
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P8 TUBO

DESCRIPTION

STABILIZER ASSEMBLY (Deleted)

*Casting, Stabilizer

*Coupler

*Ring, Rotaining

.‘.m

“Washer, Rectangular

“Washer, Spiit Lock

*Screw, Hex Hd No. 1/2-13 x 3/4

DEC

PART NO.

H9544-MJ

74-24063-00
74.24074-00
90-09703-00
74-23352-00
74-23349-00
90-09895-00
90-00043-02

ABCD

el



DESCRIPTION

H9544.-HC

CABINET ACCESSORY KIT

*Foot, Extension 74-22204-00
’ th' ".- m "'2“‘1'“

?
|®

L L

:.'."‘?

ﬁ“:

Figure 11. Cabinet Accessory Kit

] RRIRE]

Tuso-1

1PB.-TUSO

33



Figure 12 Rear Door Assembly
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DESCRIPTION

2- REAR DOOR ASSEMBLY

1 | *Weldment, Rear Door
2| "Pin, Door Hinge
3| *Spring, Compression
4| “Ring, Retainer
6| *Bushing, Snap-In (deleted)
*Bushing, Snap-In (added)
6| "Fastener
7| *Grommet, Retainer
8| "Ring, Retainer
8| *"Pin, Pivot
10| *Ring, Retainer
11| *Filter, Air Foam
12| *Ground Strap
13| *Screw, Sems Hex Hd No. 10-32 x 1/2 (deleted)
*Screw, Sems Slotted Md No. 1032 x 3/8 (added)
14| *Washer, Flat
16| *Strip, Velero

Label (Not Shown)
*Label, “Ground"

DEC

PART NO.

70-16533-00

70-16532-00
74-26147-00
12:16225-01
90-09273-02
12:19010-00
90-08111-00
121297206
12-12972-03
90-08500-00
74-22619-00
90-09644.01
12:13121-05
12:13756-12
90-10156-00
90-00049-38
90-06664-00
74-13707-02

36-13272.00

70-16533
00001

70-16533
00001

P8 TUSO i



REAR VIEW

Figure 11} EQUIPMENT ASSEMBLY - TOP
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13-
13-
-1

-2
-3
-4
-5

-6
-7
-8
-9
~-10
~11
-12
-13

DEC
PART NO.

29-25343

29-250138
29-25397

VENDOR
PART NO.

77017351
77017352
77017431

10127112
77018890
77018880
92033038

77017921
77018450
95968770
77019030
10127112
94354906
77019712
920113304

DESTRIPTION

123456

EQUIPMENT ASSEMBLY - TOP (60 HZ)
EQUIPMENT ASSEMBLY - TOP (50 HZ)

TOP COVER ASSEMBLY
-attaching parts-

SCREW, PAN HD 6-32 x .312

PIN

SPACER

RING =~ RtTAIHING.

CABINET ASSEMBLY

CONTROL PANEL

CLIP, PUSH-ON

BRACKET, CONTROL PANEL, MOUNTING

SCR, PAN HD, 8-32 x .312
GAS SPRING

INTERLOCK SWITCH ACTUATOR ASSEMBLY

TOP COVER LATCM ASSEMBLY



Figure 14

EQUI PMENT ASSEMBLY - TOP

10

PARTS LIST

\PB TUBO
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-10
=11

~12

-1‘

«14
=15
16
.17

=18
«-19

-0
~21
-21
-3

-8
«29
-3

DEC
PART NO.

29-24212

29-24211

29-24360
2924156

49-24210

19-24224
92507

VENDOR
PART NO.

77017351
77017352
77003790
92960165
77003091

10126245
10125805
10125607

77014982
92960165
95966081

10127104
190125603

770042170
770043131

92817102
10125801
10125603
95870206

77004612
92960165

71811871
77011651
77006990
77010492

18127109
L@125801
77004720

77015110
770013915
17003970
77911180

DESCRIPTION

123456

EQUIPMENT ASSY - TOP (6@ HZ)
EQUIPMENT ASSY - TOP (50 HZ)

COVER - HUB, TAKE-UP REEL
-attaching parts-
SCREW, FLAT HD, 6-32 x .38

HUB ASSY - TAKE-UP REEL

-attaching parts-
SCREW, SOC HD CAP
WASHER, SPRING LOCK #10
WASHER, PLAIN #10

COVER - FILE PROTECT (WHITE)
~attaching parts-
SCREW, FLAT HD, 6-32 x .18
cnsesleccse
SENSOR, FILE PROTECT
-attaching parts-
SCREW, PAN HD, 4-40 x .38
WASHER, PLAIN 04.
AIR BEARING ASSY - REAR
(SEE FIGURF 19)
AIR REARING ASSY - FRONT
(SEE FIGURE 20)
-attaching parts-

SCREW, HMEX SOC HD CAP, 4-40 X

WASHER, SPRING LOCK #4
WASHER, PLAIN #4
'0' <RING, I!L!C?H (Lg)
EOT/BOT ASSY
~attaching parts-
SCREW, FLAT HMD, 6-32 x .18
eenneleyscae
COVER ASSY - MAGNETIC HEAD
COVER ASSY - TAPE PATH
LABEL - TAPE PATH
TAPE CLEANER ASSY
-attaching parts-
SCREW, PAN HD 4-40 x 1.00
WASHER, SPRING LOCK #4
PLATE, TAPE CLEANER

COVER

HUB ASSEMBLY, SUPPLY REEL
SCREW, SHOULDER

COVER, SUPPLY REEL HUB

3%



~+

W5

'sl

¥

OLD DESIGN

-~

Figure 15 EQUIPMENT ASSEMBLY - BOTTOM

1P8-TUBO

PARTS LIST
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18-
-1
-2
«3
-4

VENDOR DESCRIPTION

PART WO. 123456

77017381  ZQUILMENT ASSY - BOTTOM (60 HZ)

77017352 EQUIPMLNT ASSY - BOTTOM (50 HZ)

77016771 . PANEL ASSY - ACOUSTICAL

95959724 . SCREW, PAN HD PH, 6-32 x .312

10125605 . WASHER, PLAT #6

53777902 « NUT & CAPTIVE WASHER ASSY
OLD DESIGN



NEW DESIGN

Figure 15~A EQUIPMENT ASSEMBLY -~ BOTTOM

IPE TUBO



19D8X D8C VENDOR DESCRIPTION
»o. PART NO. PART NO. 123456

15A— R e ASSY - 60 HZ (BOTTOM)
154~ 2 IPMENT ASSY - 60 HZ (BOTTOM)
“1 77023611 . DRIVE COVER ASSY
-2 $3777982 . NUT 7 LEWSHR, 6-32 .14H .312 WEX
NEW DESIGN
! |
| e 10 " 2 J

%___w, 43




Figure 16 EQUIPMENT ASSEMBLY - BOTTOM

45

PARTS LIST

IPB-TUBD



INDEX
NO.

16~

16-
-1
-2

-3
-3

-4
-5
-6

-7
L

-9

~i0
~11
~12

«13
-4

~15
-16

«17

«19
-0

21

29-24228

29-24223

29-24155

77817351
77017352
959684131
53777903

77018412
77009934

18127178
79040204

77015010

77016920
77818430

93590200
77015320
93847011
958431349

77015120
998413350

77018521
931590200

94802306
91590200
770013191
9596665)
91590200

1

DESCRIPTION
23456

EQUIPMENT ASSY - BOTTOM (60 HZ)
EQUIPMENT ASSY - BOTTOM (50 HZ)

|
BLOWER |

-attaching parts- |
NUT, CAPTIVE WASHER #8 j
POWER SUPPLY (60 HZ)

POWER SUPPLY (50 HZ) |
-attaching parts- |

PAN HD CAP, 10-24 x .437 |
DISH #10 |

SCREW,
WASHER,

BRACKET-POWER AMP PWA MOUNTING
BLOCK FOAM, ACOUSTICAL
MODULE - POWER AMP, 1@ AMP 25 IPS
(SEE FIGURE 11)

-attaching parts-
SCREW, SELF THD PH PAN HD,
8-32 x .375

sancdlecsas
CAP
BEARING, NYLINER

-attaching parts-

SCREW - MACH

sesnaclecene
BRACKET - PIVOT

-attaching parts-
SCREW, HEX WASHER HD,
1/4-20 x .62

wesqselecace
PIN - INDEXING ASSEMBLY

~attaching parts- |
SCREW, SELF THD PH PAN HD, |
8-32 x ,1375

..... fevce=
FASTENER - ADJ PAWL

-attaching parts- |
SCREW, SELF THD PH PAN HD, |
8-32 x ,1375

..... | Jp— |
PLATE, SWITCH |
INTERLOCK SWITCH

-attaching parts- |
SCREW, SELF THD PH PAN HD, |

4




N TE

Figure 17 EQUIPMENT ASSEMBLY - BOTTOM

' 4 000000 e rumo
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NO.

17-

17«
-1
-2
-3
-4

-7

=13
=14
=15

~16

«17
~18

LR Y

29-24354

29-24718

29-25046

29-241357

29-24211

w0

77017351
77017352
77011551
77015420
77014990
77015390

931590201

77011934
77011532

77919951
770115137

77006136
95952115
10126404
12117904
931590200

77006162

10126530
101258048

17006577

10126530

18125808
95966090

DESCRIPTION
123456

EQUIPMENT ASSY - BOTTOM (6@ HZ)
EQUIPMENT ASSY - BOTTOM (50 HZ)
. PRESSURE REGULATOR ASSY
« STUD, HOLLOW
. CHAMBER, AIR
« GASKET, CHAMBER
-attaching parts-
« SCREW, SELF THD PAN HD,
8-32 x .438
..... | ERpEpp——
« TUBING - MODIFICATION,
22.00 L ‘ouT’
. COMPRESSOR ASSY, BRKT & CAP
(60 HZ)
© COMPRESSOR ONLY (5@ HZ)
« UNIVERSAL COMPRESSOR ASSY
(50/6@4 HZ)
. COMPRESSOR ASSY, BRKT & CAP
(50 HZ)
-attaching parts-
« SCREW, HEX HD, 1/4-20 x .438
« WASHER, EXT LOCK, 1/4
-----.-----
. CAP -~ CA, 13<17K MF/2 POSN CONN
~attaching parts-
« SCREW, SELF THD PAN HD,
8-32 x ,1375
PR
« MOTOR ASSY - TAKE UP REEL
(SEE FIGURE 10)
-attaching parts-
. SCREW, PH HEX HD CAP,
1/8-16 x 1,00
. WASHER, SPRING LOCK, 1/8
..... | JRpp—
. MOTOR ASSY - SUPPLY REEL
(SEE FIGURE 9)
-attaching parts-
. SCREW, PH HEX HD CAP,
1/8-16 x 1,00
. WASHER, SPRING LOCK, 1/8
. FILTER

b



Figure 148

EQUI PMENT ASSEMBLY - BOTTOM

w 2070020

PaR®s _§°

IPB-TUBD
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NO.

18-

18-
-1
-2
-3
-4
-%
-6
-7
-8
-9
-10
«11
~12
~13

~-14

~15
~-16
«17

~18

~19
-20

P8 T UM

29-24215

VENDOR
PART NO.

77017351
77017352
77015881

92817165
10125803
10125605

77011523
93590202
99040203

77017480
95959728

10125605
77017711
77017721

95969230

77011512

77018443
77018423
77007090
77014399
770141380

9359m200

770141312
77011860

DESCRIPTION
123456

EQUIPMENT ASSY - BOTTOM (6@ HZ)

EQUIPMENT ASSY - BOTTOM (50 H2Z)

« MAG HD INSTL & INSTR KIT
-attaching parts-

. SCREW, SOC HD CAP 6-32 x .69

. WASHER, SPRING LOCK #6

. WASHER, FLAT #6

. CARD CAGE ASSY
-attaching parts-
. SCREW, SELF THD PAN HD,
8-32 x .500

. WASHER, DISH #8 DBL LOCK
wntenleeaes

BRACKET, EXTENDER

SCREW, PAN HD PH, EXT. T., LW

WASHER, FLAT 46

CA - SIG, 50 POSN, D SKT/EDGE CONN

CA - SIG, 50 POSN, D PIN/EDGE CONN
-attaching parts-

. STAND-OFF STUD

CARD SET ASSY - 25 IPS
. FORMATTER CONTROL MODULE
. READ/WRITE/SERVO MODULE
LINER, SILICONE FOAM RUBBER
GASKET, PLENUM COVER
COVER, PLENUM

-attaching parts-
. SCREW, SELF THD PAN HD,
8-32 x .175

-----'----—

. TAPE DECK, MACHINING
« HINGE CLIPS

- - - - » -

S0 2

48



NOTE - KIT, AIR BEARING P/N 29-24359 HAS PARTS 2, S5, 10 & 14

19-
-1
-2

-3
-4

-5
-6

-7
-8
-3

~10

~11
-12
-13
-14

29-24218

29-24361

29-24219

29-24360

VENDOR
PART NO.

77004213
77005020
77004255

92748084
77004241

95870205
77004220

180127103
10125801
10125702

95967710

92815107
10125603
10125801
95870206

DESCRIPTION
123456

AIR BEARING ASSY - REAR
« GUARD, SPRING GUIDE REAR
« GUIDE - TAPE, SPRING AIR BEARING

-attaching parts-
« SCREW, HD PHL, 4-40 x .312

. FOIL & HOUSING ASSY, REAR AIR
BEARING

« '0'" RING, SILICON

« GUIDE, TAPE -~ REAR AIR BEARING
-attaching parts-

« SCREW, PAN HD, 4-40 x .312

« WASHER, SPRING LOCK 4
..... P

. TRANSDUCER PRESS, SOLID STATE
-attaching parts-

. SCREW, CAP SOC HD, 4-40 x 1.0
+ WASHER, PLAIN 4

« WASHER, SPRING LOCK 4

« '"0" RING, SILICON (Lg)

Figure 19 AIR BEARING ASSY - REAR

§1 82

P8 TUBD
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NOTE - KIT, AIR BEARING P/N 29-24359 HAS PARTS 2, 10 & 14

INDEX
NO.

20-
-1
-2

-6
-7
-8

-9
-190

-11
-12
-3
~14

DEC
PART NO.

29-24226

29-24219
29-24361

29-24360

VENDOR
PART NO.

77004333
77005030
77004254

92748084
77004361
77004340

10125702
18127103
10125801

95967710
95870205

92815107
10125801
10125601
95870206

DESCRIPTION

123456

AIR BEARING ASSY - FRONT

GUARD SPRING GUIDE FRONT
GUIDE - TAPE, SPRING AIR BEARING
-attaching parts-
HD PHL, 4-40 x .312
-----.-----
FOIL & HOUSING ASSY, FRONT AIR
BEARING
GUIDE, TAPE -~ FRONT AIR BEARING
-attaching parts-
SCREW, FLAT HD, 4-40 x .250
SCREW, PAN HD, 4-40 x .312
WASHER, SPRING LOCK, 4
..... _ -
TRANSDUCER PRESS SOLID STATE
'0' RING, SILICON
-attaching parts-
SCREW, CAP SOC MWD, 4-40 x 1.0
WASHER, SPRING LOCK 4
WASHER, PLAIN 4
'0' RING, SILICON (Lg)

SCREW,

\PB TUBOD

o



Figure 21 MOTOR ASSEMBLY, SUPPLY REEL

S gy e
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21~
-1

-4
-5
-6
-7
-8
-9

-10
-11
=12
-13
~14
-15

29-241358
29-24211

29-24224

VENDOR
PART NO.

77006577
77002240

95959702

77007560
95834709
95966083
95959703
19125603
77002230
95959725

77011180
77003970
77003916
77015532
95929091
94277407

1

DESCRIPTION
23456

MOTOR ASSY, SUPPLY REEL

S0

COVER, TACHOMETER
-attaching parts-

SCREW, EXT TOOTH, 4-40 x .312
ceseneelaceee

HUB ASSEMBLY - TACHOMETER

SCREW, SET, 4-40 UNC x .188 LG

SENSOR ASSEMBLY, 1 LINE TACH

SCREW, EXT TOOTH, 4-48 x .375

WASHER, PLAIN 4

PLATE, MOUNTING, SENSOR

SCREW, EXT TOOTH, 6-32 x .375

COVER - SUPPLY REEL HUB

SCREW, SHOULDER

HUB ASSEMBLY - SUPPLY REEL

MOTOR ASSEMBLY, REEL

CONNECTOR HSG, PIN/SKT :

STRAP, MKR TIE 18LB, .@91W 3.63L

\PB-TUBD



INDEX DEC VENDOR
NO. PART NO. PART NO.
22- 29-24213 77006162
-1 95966061
-2 94671586
-3 95959703
-4 95929001
-5 N/A
-6 94277407
-7 77015532

4-—"“

Pigure 22

DESCRIPTION

123456

MOTOR ASSEMBLY,

MOTOR ASSEMBLY,

TAKE-UP REEL
TACHOMETER, 1000 LINE
TORQUE SEAL

SCREW, EXT TOOTH, 4-40 x

HSG,

<375

CONNECTOR, PIN/SKT

STRAP-MKR TIE 18LB, .091W,

MOTOR ASSEMBLY, REEL

w e

7

v /\}/ \)
\u ‘f ‘
~

TAKE-UP REEL

7 &

3.63L

Supplied with
index no. 1

18- TUBD



INDEX DEC
NO. PART NO.

23~
-1
-2
-3
-4

VENDOR
PART NO.

77010862
51870304
94245618
24548309
94277400

DESCRIPTION

123456

CABLE ASSY W-1, wW-9,

PWA TO XDUCER

« CONN-HSG, SKT 4 POSN .100 SGL ROW
. CONT, SKT 22-26 BERG 1@3/036 TN

. WIRE 24GC 0487041 8 PVC 300V 7 x 132
« STRAP - CA TIE 18 LB .091wW 3.63L

rigure 23

Cable Assembly

P8 TUBD
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24~
-1
-2
-3

VENDOR
PART NO.

77006552
95967670
15180221
15180220

123456

CABLE ASSY,

DESCRIPTION

W-6, READ FLAT

. CABLE, 28G 18 COND RBN 2 SHIELD
. CONN - PLUG 20 POSN 2 ROW RBN CA

. CONN - PLUG 2 ROW RBN CA,

TO
MAGNETIC HEAD

DWG

TO
READ/WRITE /SERVO
MODULE

Figure 24 Cable Assembly

6l 62

1PB-TUBD
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25~
-1
-2
-3

77011581
95967360
95967340
94277407

DESCRIPTION

123456

CABLE ASSY - S1G FC PA/PS,

« CONN - PLG, SKT 10 POSN
« CABLE RIB 28 AWG
« STRAP - MKR TIE 18 L8

W-2

OSSP RBN

.055pP 1@ COND

091w 31.63L

Figure 25

Cable Assembly

6l o4

IPB-TUBD



26~
-1
-2
-3
-4
-5

-7

VENDOR
PART NO.

77014171
95929002
15003301
15003306
95933400
95963312

94277409
94277400

DESCRIPTION

123456

CABLE ASSY - AC PWR, CB1/PS PWA

-

CONN-HSG, PIN/SKT 4 UNIV-PLUG
WIRE 18 AWG

WIRE HKP 18 AWG

CONT-SKT 20-14G 130/MAX (UNIV) TN
TERM-SKT, INS .032 x .250

TAB 22-18

STRAP - MKR TIE 18 LB .093W 4 LG
STRAP - CA TIE 18 LB .091w 3.63L

Figure 26

Cable Assembly

65 6h 1P8-TUBD
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NO. PART NO. PART NO. 123456

27~ 77015561 CABLE ASSY - W5 WRITE - FLAT
-1 95967345 « CA - RBN 30 COND 28G 300V 7/36PVC
-2 15180223 « CONN - PLUG 30 POSN 2 ROW RBN CA
-3 15180222 . CONN - PLUG 30 POSN 2 ROW RBN CA
-4 95813200 . CONNECTOR, RECEPTACLE
-5 95932800 . KEY, PLUG
-6 93154204 « TUBING, HEAT SHRINK
-7 24534707 « SLVG - HTSHRK, FROM .09 TO .05 BLK

SeeEBAEREIEEREN
AR R R RN RN N I

Figure 27 Cable Assembly

i 6708 1P8-TUSD




Figure 28 Cable Assembly

;
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28-
-1

-3
-4
-5
-6

-7
-8
-9
~-10
-11
-12
-13
~14

P8 TUSO

77011622
95967348

95967410

15014443
776113558
959671361
95963318

15003400
24534706
24534707

94277407
95967367
15014424
95932800

123456

CABLE ASSY - W3,

R/W/ALL SENSORS
CABLE - RBN 44 COND 28G 300V

7/36PVC

ROW 14 POSN

CONN-HSG 4 POSN

CONN-SKT 6 POSN .10SP-RBN CA
CONN-PLG, SKT 14 POSN .35SP RBN
TERM-SKT, INS .032 x .187

TAB 22-18

WIRE 20G 60 INS @00PVC 300V 19/30

SLVG-HT SHRK, FROM .12 TO .06 BLK
SLVG-HT SHRK, FROM .19 TO .09 BLK
N/A

STRAP-MKR TIE 18 LB .991w 3.63L
CONN-PLG, SKT 44 POSN .J5SP RBN
CONTACT-SKT 22-30C .062

KEY, PLUG

70




Figure 29 Cable Assembly
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19-
-1
-2
-3
-4
-5

-6

-7
-8
-9
-10
-11
-12
-13
-14

77011591
95929006
95929004
95858700
95858702
95858713

15003240

95858727
77011611
95867014

95933400
94277400
959334160
94277401

DESCRIPTION
123456

CABLE ASSY - W7, PWR/AMP/FC+RW

« CABLE-HSG, PIN/SKT 1S5 UNIV-PLUC

CONN-HSG, PIN/SKT 9 UNIV-PLUGC

WIRE, 14GC 129 INS @ PVC 600V 41/

WIRE, 14G 120 INS 2 PVC 600V 41/20

WIRE, 14 G 120 INS 24 PVC &R0V

41/30

. WIRE, ELEC, 16 84 INS 292 »VC 300V
26/30

« wIRE, ELEC, INS, 14 AWGC, BLUE/WHT

CA-PWA PWR CONN

TERM-R, INS 8/1@, 16-14G 178/™AX

N/A

CONT-SKT 20-14GC 1398/MAX (UNIV) TN

STRAP-CA TIE 18 LB .991w 3.6)3L

CONT-SKT 12-10GC 16@0/MAX (UNIV) TN

STRAP-CA TIE 50 LB .184w 7.31L

. & 8 &

” 8 TURD



INDEX
NO.

10-
-l
g
-3
-4
-5
-8
-
-8

DEC VENDOR
PART NO. PART NO.

29-24223 7701843x
77015250
92498021
95643806
95948403
94618301
12125801
94277401
95967640

Figure 30

DESCRIPTION
123456

PWR AMP BD ASSY (7704119x)
BRKT-ANGLE, 8 POSN

TERMINAL, SWAGER

WASHER, INSULATED SHOULDER
STUD, SELF-CLINCH, 4-40 X.500
NUT-SPL, HEX, 4-40, .060 THK
WASHER, SPRING LOCK 4

STRAP-CA TIE, 50 LB. 184w, 7.31L
INSULATOR MICA
b . ]
4
5
6
7
8
POWER AMP BOARD ASSEMBLY
2 R P8 TUBD

"}



PART NUMBER/DESCRIPTION SORT




TUB® SORTED BY DEC PART NUMBER

DEC FIG.

BART NO. __DESCRIPTION _NO. iTEm
12-12111-00 Filter, Air Foam S 14
12-12972-082 Spring, Receptacle 4 4
12-12972-@2 Spring, Receptacle Fastener 9 M
12-12972-03 Grommet, Retainer 5 11
12<12972-03 Grommet, Retainer 12 ?
12-12972-06  Fastener 12 [
12«12972-06 Fastener 5 19
12-13121-05 Filter, Air Foam 12 11
12-13716-02 Spacer, Foam 1 T
12-1375%6-27 Ground Strap 1 4
12-113756~12 Ground Strap 12 1
12-13756-12 Ground Strap (deleted) 5 15
12-13756-20 Ground Strap B 4
12-15841-02 Clip, Flat Cable 1 39
12-16225-01 Spring, Compression 5 7
12-16225-01 Spring, Compression 12 3
12-16373-02 Leveler, Foot 11 2
12-18912-01 clip, Cable 3/4" 1 44
12-19010-00 Bushing, Snap-In (deleted) 12 5
12-19010-00 Bushing, Snap-In 5 4
12-19534-01 Screw, Captive Slotted Hd No, 4-40 x 1/16 1 Not Shown
17-00199-10 Cord Set (added) 1 63
22-00011-00 Cleaning Kit, DEC Magtape 1 Not Shown
21-764A9-00 ROM (TS11) 1 Not Shown
29-24210 TAPE CLEANER ASSY 14 23
29-24211 Sensor, File Protect 14 3
19-24211 SENSOR ASSEMBLY, 1 LINE TACH 21 5
29-24212 HUB ASSY - TAKE-UP REEL 14 3
29-24211 MOTOR ASSY - TAKE UP REEL 17 12
29-24211 MOTOR ASSEMBLY, TAKE-UP REEL 22 N/A
2924215 MAG HD INSTL & INSTR KIT 18 l
29-24218 Guide - Tape, Spring Air Bearing 19 2
29-24219 Transducer Press, Solid State 19 19
29-24219 Transducer Press Solid State 2 Rl
29-24220 POWER SUPPLY (60 HZ) 16 3
29-24221 Formatter Control Module 13 14
29-24222 Read/Write/Servo Module 18 14
29-2422% Module - Power Amp, 10 Amp 25 ips 16 8
29-242200 PWR AMP BD ASSY (7704119X) 10 N/A
29-24224 HUB ASSEMBLY, SUPPLY REEL 14 28

*ee NOTE 0

When the description includes "added" or “deleted", ALWAYS refer
to the figure parts list for the latest related part description.

Al




TU8B® SORTED BY DEC PART NUMBER

DEC FIG.
BART MO, _  DESCRIPTION _NO., LTEM
29-24224 HUB ASSEMBLY - SUPPLY REEL 21 12
29-24226 Guide - Tape, Spring Air Bearing 29 2
29-24227 Filter 17 18
29-24228 Blower 16 1
29-2435%4 PRESSURE REGULATOR ASSY 17 1
2724355 Interlock Switch 16 29
29-24356 EOT/BOT ASSY 14 13
29-243%7 Cap - Ca, 13-17K MFf/2 Posn Conn 17 12
29-24358 HUB ASSEMBLY - TACHOMETER 21 3
29-24160 ‘0' -Ring, Silicon (Lg) 14 17
29-24360 ‘0' Ring, Silicon (Lg) 29 14
29-241360 ‘0" Ring, Silicon (Lg) 19 1
29-241361 ‘o' Ring, Silicon 19 3
29-24361 ‘0' Ring, Silicon 20 19
29-24718 COMPRESSOR ASSY, BRKT & CAP (60 HZ) 17 7
29-250138 Gas Spring 13 11
29-25046 Universal Compressor Assy (50/6@ Hz) 17 7
29-25343 TOP COVER ASSEMBLY 13 1
29-25397 INTERLOCK SWITCH ACTUATOR ASSEMBLY 13 1
29-25398-00 Cord Set, 120V 60 Hz (added) 1 67
29-25399-00 Cord Set, 240V 50 Hz (added) 1 67
29-25447 Cover, Supply Reel Hub 14 39
19-18709-08 Tape, Mag 1/2" 2400' 1 Not Shown
10-20482-01 TAPE TRANSPORT ASSEMBLY 60 Hz 1 2
10-20482-02 TAPE TRANSPORT ASSEMBLY 50 Hz 1 2
16-13272-00 Label, “"Ground" 5 Not Shown
16-13272-00 Label, "Ground" 12 Not Shown
16-13272-00 Label, Adh. Backed Mylar Cap 1 Not Shown
16-11276-20 Label, "Ground Symbol" 4 Not Shown
16-17250-00 Label, Caution 1 Not Shown
16-17674-00 Label, Serial, Power Universal 1 Not Shown
16-17674-00 Label, Serial Power Universal (added) 1 Not Shown
16-17674-01 Label, Serial/Power w/UL/CSA 1 Not Shown
16-17880-0) Label, FCC, Class A Peripheral 1 NOot Shown
16-18307-05 Label, Assy, 04, 01 1 Not Shown
' 16-20958-01  Label, "TUBE" 1 Not Shown
16-20559-01 Label, Operator Fault Recovery 1 Not Shown
78-082088-8F POP1] Sense Cable Assembly 1 Not Shown
10-16407-00 Trim Assembly 7 5
7180-165312-00 weldment, Rear Door 12 1

fes NOTE *0e

When the description includes "added"™ or “"deleted", ALWAYS refer
to the figure parts list for the latest related part description.



TUSE SORTED BY DEC PART NUMBER

DEC F1G.

BART MO, ___DESCRIPTION _ NO. ITEM
79-16533-00 REAR DOOR ASSEMBLY (40%) 9 1
70-16531-00 REAR DOOR ASSEMBLY 12 N/A
70-16534-00 END PANEL ASSEMBLY (40%) 3 1
10-16541-00 Panel, Weldment, End (40") 3 2
70-16547-00 Roll Form, Weldment (40%) 8 3
7190-16703-00 Stop, Rear Door 9 5
790-16703-02 Stop, Door 4 9
70-19184-00 Door, Front Weldment 5 1
79-19542-00 FRONT DOOR ASSEMBLY 4 11
70-19542-00 FRONT DOOR ASSEMBLY 5 N/A
70-19922-00 Cable Assembly 1 Not Shown
70-19923-00 Cable Assembly (Female) 1 Not Shown
T72-27144-01 Foam, Tape (Rework) 3 -
T4=13707-02 Strip velcro 12 15
74-13707-04 Strip, Velcro S 1)
74-14213-00 Sticker, UL (deleted) 1 Not Shown
74-15314-02 Pezel, (l0-1/2%) 6 1
74-15711-02 Pin, Pilot 6 3
74-21903-00 Bracket, Retaining Trim 1
74-22204-00 Foot, Extension P 11 1l
74-22221-00 Bracket, Door Hinge/End Panel Lock 8 3
74-22222-00 Bracket, Door Lock 9 2
T4-22222-00 Bracket, Door Lock 4 3
74-22267-00 Bracket, Door Lock Mounting 4 1
74-22267-00 Bracket, Door Lock Mounting k] 3
74-22619-00 Pin, Pivot 12 B
74-23349-00 wWasher, Rectangulac 19 5
74-23352-00 Shim 19 4
14-24061-00 Casting Stabilizer 19 l
T4-24074-00 Coupler 13 2
T4-24417-00 Screw, Hex Hd 11 3
74-25161-01 Leck, End Panel (added) 1 56
14-25959-01 Retainer, Cable (added) 1 53
74-2%960-01 Bracket, Bulk Head (deleted) l 57
T4-29960-01 Bracket, Bulk Head (added) 1 57
T4-26147-00 Pin, Door Hinge 5 s
T4-26147-00 Pin, Door Hinge 12 2
T4-26407-12 Panel, Double (TU8O) 1 Not Shown

“a® NOTE LL A

wWhen the description includes "added"™ or "deleted", ALWAYS refer
to the figure parts list for the latest related part description,
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TUS® SORTED BY DEC PART NUMBER

DEC FiG.
PAST WO, DESCRIPTION _wo.  qTEm
74-26781-01 Vent, Rear ) 1
74-26701-02 Vent Rear IA 1
74-26782-01 Bracket, Latch Strike 5 2
74-26783-01 strip, Trim Front Door 4 15
74-26704-01 Bracket, Door Pivot (Bottom) 4 ?
74-26785-01 Bracket, Door Pivot (Top) 4 L)
74-27144-01 foam, Tape (Rework) 4 16
74-27213-01 Bracket, Gas Spring ] 3
74-27219-01 Bracket, Rear Vent 3 2
74-27258-01 Bracket, Rear Vent Support IA 3
74-27258-01 Bracket, Rear Vent Support 3 3
74-27258-02 Bracket, Rear Vent Support 3 ?
74-27258-02 Bracket, Rear Vent Support 3A 5
74-27292-01 Frame, 1/0 Double Quad 1l Not Shown
74-27752-01 Bezel, TUBX EY 12
74-27751-01 Bezel, Insert (TUBO) 1 17
74-28575-01 Plate, Chassis 1 13
74-29028-91 Panel, TUBO 1 Not Shown
74-29029-01 Bracket, Trim Strip (deleted) 1 28
74-29030-01 Bracket, Cabinet Support (added) 1 62
74-29030-01 Bracket, Cabinet Support (deleted) 1 62
74-29958-01 Bracket, Cable Mounting (added) 1 66
74-30429-01 Bracket, Shipping (added) 1 76
74-30430-01 Bracket, Stabilizer Ground R.H., (added) 1 68
74-30430-02 Bracket, Stabilizer Ground L.H. (added) 1 69
T4-30520-01 Ballast, Cab (added) 1 17
74-32560-01 Bracket, Bulk Head (added) 1 57
874-8 874 POWER CONTROLLER 240V 12A (deleted) 1 )
874-D 874 POWER CONTROLLER 120V 24A 1 3
874-F 874 POWER CONTROLLER 240V 12A (added) 1 ]
90-00043-02 Screw, Hex Hd No., 1/2-13 x 1/4 19 ?
90-00049-139 Screw, Slotted Hex Hd No.
1032 x 31/8 (added) 5 16
90-00049-38 Screw, Sems Slotted Hd No,
10-32 x 3/8 (added) 12 13
0-00049-138 Screw, Sems Slotted HA No, 10-32 x 1/8 R 3
90-06022-01 Scrtew, Phl Pan Hd No, 6-32 x 13/8 5 ]
90-06022-01 Screw, Phl Pan Hd No. 6-32 x 1/8 1 46
99-06037-01 Screw, Phl Pan WA No. 8-32 x 3/8 1l 14
W-06070-02 Screw, Phl Flat Hd No, 10-32 x S5/16 3 9
M-06074-01 Screw, Phl Pan Hd No., 10-32 x 5/8 7 6
ake '0?. ate

When the description includes "added" or "deleted™, ALWAYS refer

to the figure parts list for the latest related part description.
iPB-TUSD A4
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99-06075-01
90-06075-0)
90-062413-09
90-06241-09
90-06560-00
99-06560-00
90-06560-00
90-06565-00
90-06565-00
0-06565-00
90-06565-00
90-06565-00
90-06565-00
90-06635-00
90-06646-00
90-06653-00
90-06659-00
0-06661-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06664-00
90-06676-00
90-06688-00

90-07012-00
90-07031-00
90-07087-00
90-07089-00
90-07651-00
90-07786-00
90-07786-00
90-07786-00
990-07706-00
90-07786-00
90-07706-00
90-07797-00
90-07797-00
90-07801-00
90-07867-00
90-07906-00
90-07906-00

TUB@ SORTED BY DEC PART NUMBER

FI1G.
DESCR N -NO. ATEN
Screw, Phl Pan Hd No, 10-32 x 3/4 1 51
Screw, Phl Truss Hd No. 10-32 x 1 (added) 1 70
Screw, Hex HA No. 1/4-20 x 3/4 7 2
Screw, Plain Hex Hd No. 1/4-20 x 1/4 1 25
Kep Nut (added) 1 LY
Nut, Kep No. 6-32 5 5
Nut, Kep (added) 1 71
Nut, Kep No. 10-32 IA 6
Nut, Kep No. 1@0-32 6 4
Nut, Kep No, 10-32 - 9
Nut, Kep No. 10-32 4 5
Nut, Kep No. 10-32 3 10
washer, Split Lock (deleted) S 17
wWasher, Flat (added) 1 78
Washer, Flat S )
Washer, Flat 1 48
Washer, Flat 1 36
Washer, Flat A ()
Washer, Flat 9 19
Washer, Flat 1 e
Washer, Flat 6 2
Washer, Fla. (added) s 17
Washer, Tiat 12 14
Washer, Flat A 3
Washer, Tlat 3 5
Washer, Flat 4 17
Washer, Flat 7 a
Washer, Flat 7 4
Washer, Split Lock 1 Not Shown
Cable Tie 1 27
Cable Tie 1 42
Cable Clamp (5/8%) 1 se
Cable Clamp 1 45
Washer, Ext Tooth Lock 1 ?
Retainer, U-Nut No. 10-32 9 8
Nut, U-Nut Retainer No, 10-32 L] 10
Retainer, U-Nut No, 10-32 3 11
Retainer, U=Nut 4 3
Retainer, U-Nut 1 Not Shown
Retainer, U-Nut 1 6
Washer, Lock No., 1/4 7 3
Washer, Helical Split Lock (added) 1 7%
Washer, Split Lock 1 47
Mount, Push Cable Tie 1 43
Washer, Lock No, 1@ ? 7
Washer, Split Lock 1 52

“ee NOTE *0e

When the description includes "added"™ or “"deleted™, ALWAYS refer
to the figure parts list for the latest related part descrigtion,
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TUSO SORTED BY DEC PART NUMBER

DEC FIG.
BART MO, _DOESCRIPTION NO. b
90-08111-00 pushing, Snap-In (added) 12 S
990-A8151-00 WwWasher, Ext Lock No. 1 15
90-082013-00 Nut, Kep (added) 1 72
90-08264-00 Mount, Cable Tie 1 4l
90-08412-06 Screw, Mach Rnd Phl Hd No.

1/4-20 x 5/8 (added) 1 74
90-08412-07 Screw, Mach Rnd Phl Hd No.

1/4-20 x 1/8 (added) 1 73
90-08451-05 Hex Stand-off 1 NOot Shown
90-08500-00 Ring, Retainer 5 12
90-08590-00 Ring, Retainer 12 L]
90-09228-10 Screw, Sems Phl Pan Hd No, 10-32 x 131/8 A 7
90-09228-10 Screw, Sems Phl Pan Hd No.

10-32 x 1/8 (deleted) 1 29
90-09273-02 Ring, Retainer ) 3
90.-09273-02 Ring, Retainer 12 4
90-09644-01 Ring, Retainer 12 19
90-09700-00 Screw, Sems Phl Truss Hd No, 10-32 x 1/2 9 -
990-09700-00 Screw, Sems Phl Truss Hd No.

10-32 x 1/2 (added) 1 61
90-09700-00 Screw, Sems Truss Hd No. 10-32 x 1/2 1 Not Shown
90-09700-00 Screw, Sems Phl Truss Hd 10-32 x 1/2 3 4
90-09700-00 Screw, Sems Phl Truss hd No. 10-32 x 1/2 A 2
990-09700-00 Screw, Sems Phl Truss Hd No. 10-32 x 1/2 4 2
90-09703-00 Ring, Retaining 19 3
90-09731-00 Caps (added) 1 59
90-09830-01 Ground Strap (added) S 15
90-09895-00 Washer, Split Lock 10 6
90-09949-00 Washer, Flat 4 13
90-09988-14 Screw, Sems Slotted Hex Hd No. 1/4-20 x 3/4 8 “
90-10155-00 Screw, Phl Pan Hd No., 6-32 x 5/16 (added) 1 79
90-10156-00 Screw, Sems Hex Hd No., 10-32 x 1/2 4 10
90-10156-00 Screw, Sems Hex Hd No. 10-32 x 1/2 (deleted) 12 13
90-10156-00 Screw, Sems Slotted Hex HA (No. 10-32 x 1/2) 1 5
90-1015%6-00 Screw, Sems Slotted Hex Hd Nn., 10-32 x 1/2 9 7
90-10156-00 Screw, Sems Slotted Hd No. 1i-32 x 1/2 = 7
90-10156-01 Screw, Slotted Hex Hd No.

10-32 x 1/4 (deleted) 5 16
BCLlIN=-12 Shielded Cable (deleted) 1 49
BC1TN-24 Shielded Cable (added) 1 49
EK-@TURO-UG TUB® Subsystem User Guide 1 Not Shown
H9S@4 -UC FILLER PANEL ASSEMBLY 6 N/A
H9504-UC FILLER PANEL ASSEMBLY 2 4
He543-¥FB Frame Assembly 2 1

e NOTE ***
When the description includes "added" or "deleted", ALWAYS _efer
to the figure parts list for the latest related part des-.iption.
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pec FIG.

PART NO. ___DESCRIPTION NO. ITEM
HIS44-AA END PANEL ASSEMBLY (W/Lock Bracket) 2 6

HIS44 =AM END PANEL ASSEMBLY (W/Lock Bracket) 8 N/A

H9544 <BA SHIELDED REAR DOOR ASSEMBLY 2 7
HI544-BA SHIELDED REAR DOOR ASSEMBLY 9 N/A
H9544-CE TUS® TRIM ASSEMBLY 2 2
H9544-CE TU8@ TRIM ASSEMBLY (OLD DESIGN) 3 N/A
H9544-CE TUB@® TRIM ASSEMBLY (NEW DESIGN) IA N/A
H9544-DB BOTTOM COVER ASSEMBLY 7 N/A
H9544-0DB BOTTOM COVER ASSEMBLY 2 5
HI9544-EK TUB@ FRONT DOOR ASSEMBLY 2 ]
H9544-EK TUB® FRONT DOOR ASSEMBLY 4 N/A

HI544 -NHC CABINET ACESSORY KIT 1 32
HI544-HC CABINET ACCESSORY KIT 11 N/A
H9544-M STABILIZER ASSEMBLY (deleted) 1 3l
HIS44-MJ STABILIZER ASSEMBLY (Deleted) 10 N/A
H9643-CA CABINET ASSEMBLY 2 N/A
HI643-CA CABINET ASSEMBLY 1 1
M7454-00 TU8@ Unibus Interface Module 1 Not Shown
TUBO-AA Model TUB@-AA 120V 60 Hz 1 N/A
TUBG-AB Model TUBO-AB 240V 50 Hz 1 N/A
TUBG-CA Model TUBG-CA 120V 60 Hz 1 N/A
TUBE-CB Model TUBO-CB 240V 60 Hz 1 N/A
TUBG-CC Model TUBG-CC 120V 6@ Hz 1 N/A
TURG-CD Model TUBO-CD 240V 50 Hz 1 N/A
TUBAD-AC TUB® ACCESSORY KIT 1 Not Shown
TUBBK-CP TUB® CPU ACCESSORY KIT (Not Shown) 1 Not Shown

TUSO SORTED BY DEC PART NUMBER

aee NOTE *ee

When the description includes “added" or “"deleted", ALWAYS refer
to the figure parts list for the latest related part description.
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TUSB@ SORTED BY VENDOR PART NUMBER

FIG.

VEMDOR NO. _ DESCRIPTION _NO.  ITEW
00860109 Nut, Lock 1 10
9904020 Washer, Dish #8 Dbl Lock 18 -
29040204 Washer, Dish #10 16 5
10125603 Washer, Plain 4 21 7
10125603 Washer, Plain #4 14 16
10125603 Washer, Plain #4 14 11
10125603 Washer, Plain 4 20 13
10125603 washer, Plain 4 19 12
10125605 Washer, Flat 46 15 3
10125605 Washer, Flat #6 18 "
10125605 Washer, Flat #6 18 19
10125607 Washer, Plain #10 14 6
10125607 Washer, Flat 1 55
10125702 Screw, Flat Hd, 4-40 x ,.250 19 9
19125702 Screw, Flat Hd, 4-40 x ,250 20 6
10125801 Washer, Spring Lock #4 14 25
10125801 Washer, Spring Lock 4 30 -
10125801 Washer, Spring Lock 4 19 k)
181256801 Washer, Spring Lock 4 20 3
191256801 Washer, Spring Lock 4 20 12
10125801 Washer, Spring Lock 4 19 13
10125801 Washer, Spring Lock #4 14 15
10125803 Washer, Spring Lock #6 18 3
10125805 wWasher, Spring Lock #10@ 14 5
10125808 washer, Spring Lock, 3/8 17 14
19125808 Washer, Spring Lock, 1/8 17 17
10129941 Screw, Flat Hd 1 9
10126245 Screw, Soc HA Cap 14 H
10126404 Washer, Ext Lock, 1/4 17 .
101265130 Screw, Ph Hex Hd Cap, 3/8-16 x 1.00 17 16
10126530 $crew, Ph Hex Hd Cap, 3/8-16 x 1.00 17 13
10127103 Screw, Pan Hd, 4-40 x ,312 19 7
10127102 Screw, Pan Hd, 4-40 x ,312 20 7
10127104 Screw, Pan Hd, 4-40 x .38 14 19
10127109 Screw, Pan Hd 4-40 x 1.00 14 24
18127112 Scr, Pan Hd, 8-32 x .312 13 19
18127112 Screw, Pan, Hd 6-32 x .312 13 2
19127178 §crew, Pan Hd Cap, 10-24 x .47 16 4
12117904 Cap - Ca, 13=17K MF/2 Posn Conn 17 19
15003240 Wite, Elec, 16 84 Ins 292 PVC 300V 26/30 29 )
15003301 Wire 18 Awg 26 2
15001306 Wire Hkp 18 Awg 26 3
15003400 Wire 20C 60 Ins Q0QPVC 300V 10/30 28 7
15014424 Contact-Skt 22-30G ,062 28 12
15014440 Conn-Hsg 4 Posn 28 }

“ee NOTE ane

When the description includes “"added” or "deleted", ALWAYS refecr
to the figure parts list for the latest related part description.
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TUBO SORTED BY VENDOR PART NUMBER

F1G.
VENDOR MO.  DESCRIPTION _No.  iTEM
15180220 Conn - Plug 2 Row Rbn Ca, Dwg 24 |
15180221 Conn - Plug 20 Posn 2 Row Rbn Ca 24 2
15180222 Conn - Plug 30 Posn 2 Row Rbn Ca 27 3
15180223 Conn - Plug 30 Posn 2 Row Rbn Ca 27 2
24534706 §lvg-Ht Shrk, From .12 to .06 Blk 28 ]
24534707 §lvg - Htshrk, From .09 To .05 Blk 27 ?
24534707 §lvg-Ht Shrk, From .19 to .09 Blk 28 9
245481309 Wire 24G 0487041 8 Pvc 300V 7 x 32 23 3
51878304 Conn-Hsg, Skt 4 Posn .100 Sgl Row 23 1
53777902 Nut 7 Lkwshr, 6-32 .14H .312 Hex 15A 2
53777902 Nut & Captive Washer Assy 15 4
53777963 Nut, Captive Washer #8 16 2
$3777908% Nut, Lock (deleted) 1 65
§31777905% Nut, Lock (added) 1 65
76992341 Ground Wire 1 12
77002230 Plate, Mounting, Sensor 21 Fl
17002240 Cover, Tachometer 21 1
77003091 HUB ASSY - TAKE-UP REEL 14 3
77003191 Plate, Switch 16 19
77001790 Cover - Hub, Take-Up Reel 14 1
778003915 HUB ASSEMBLY, SUPPLY REEL 14 28
77001916 HUB ASSEMBLY - SUPPLY REEL 21 12
77003970 §crew, Shoulder 14 29
77003970 Screw, Shoulder 21 11
77004213 AIR BEARING ASSY - REAR 19 N/A
77004211 AIR BEARING ASSY - REAR 14 12
77004220 Guide, Tape - Rear Air Bearing 19 3
77004241 FOIL & HOUSING ASSY, REAR AIR BEARING 19 B
77004254 Guide - Tape, Spring Air Bearing 20 2
7700425% Guide - Tape, Spring Air Bearing 19 2
770041313 AIR BEARING ASSY - FRONT 20 N/A
770043133 AIR BEARING ASSY - FRONT 14 13
77004340 Guide, Tape - Front Air Bearing 29 5
770041361 FOIL & HOUSING ASSY, FRONT AIR BEARING 20 3
77004612 EOT/BOT ASSY 14 13
77004720 Plate, Tape Cleaner 14 26
17005020 Guard, Spring Guide Rear 19 l
T700%01%0 Guard Spring Guide Front 20 l
TT006162 MOTOR ASSEMBLY, TAKE-UP REEL 22 N/A
77006162 MOTOR ASSY - TAKE UP REEL 17 12
77006136 COMPRESSOR ASSY, BRKT & CAP (50 HZ) 17 ?
77006552 CABLE ASSY, W-6, READ FLAT 24 N/A
771006577 Motor Assy - Supply Reel 17 15
77006577 MOTOR ASSY, SUPPLY REEL 21 N/A

«e% NOTE (LR

When the description includes "added" or "deleted", ALWAYS refer
to the figure parts list for the latest related part description.
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TUSO SORTED BY VENDOR PART NUMBER

FIG.
VENDOR NO. __DESCRIPTION - ITEN
77006990 Label - Tape Path 14 22
77007090 Liner, Silicone Foam Rubber 18 15
77007560 HUB ASSEMBLY - TACHOMETER 21 1
77009840 Ground Clip 1 18
77009934 POWER SUPPLY (50 HZ) 16 3
77010492 TAPE CLEANER ASSY 14 23
77010862 CABLE ASSY W-1l, W-=9, PWA TO XDUCER 23 N/A
77011180 Cover, Supply Reel Hub 14 10
77011180 Cover - Supply Reel Hub 21 19
77011512 CARD SET ASSY - 25 1IPS 18 14
77011523 CARD CAGE ASSY 18 5
77011532 COMPRESSOR ASSY, BRKT & CAP 17 7
77011537 Universal Compressor Assy (50/6@ Wz) 17 7
77011551 PRESSURE REGULATOR ASSY 17 1
77011571 COVER ASSY - MAGNETIC HEAD 14 29
77011581 CABLE ASSY - SIG FC PA/PS, W-2 25 N/A
77011591 CABLE ASSY - W7, PWR/AMP/FC+RW 29 N/A
77011611 Ca-Pwa Pwr Conn 29 8
77011622 CABLE ASSY - W3, R/W/ALL SENSORS 28 N/A
77011651 COVER ASSY - TAPE PATH 14 21
77011860 Hinge Clips 18 20
77011934 Tubing - Modification, 22.00 L 'Out’ 17 6
77014171 CABLE ASSY - AC PWR, CB1/PS PWA 26 N/A
77014312 Tape Deck, Machining 18 19
77014380 Cover, Plenum 18 17
770141390 GCasket, Plenum Cover 18 16
77014982 Cover - File Protect (White) 14 7
77014990 Chamber, Air 17 3
77015010 Bracket-Power Amp ‘wa Mounting 16 6
77015110 Cover 14 27
77015120 Bracket - Pivot 16 13
77015120 Bracket, Pivot 1 15
77015250 Brkt-Angle, 8 Posn 38 |
77815290 Stud, Deck Pivot 1 ]
77815120 Cap 16 19
77015320 Cap 1 17
77015390 Gasket, Chamber 17 4
77015420 Stud, Hollow 17 2
77015532 MOTOR ASSEMBLY, REEL 2 6
77015512 MOTOR ASSEMBLY, REEL 21 13
77015561 CABLE ASSY - WS WRITE - FLAT 27 N/A
778158130 Cord Set, 120V 6@ Hz (added) 1 @1
7015881 MAG HD INSTL & INSTR KIT 18 1
77816771 PANEL ASSY - ACOUSTICAL 15 1
17016920 Block Foam, Acoustical 16 7
77017381 EQUIPMENT ASSY - TOP (60 H2) 14 N/A
778171381 EQUIPMENT ASSEMBLY - TOP (60 HZ) 13 N/A
77017351 EQUIPMENT ASSY - BOTTOM (60 HZ) 18 N/A
77817351 EQUIPMENT ASSY - BOTTOM (6@ HZ) 15 N/A

08 NOTE *0e

When the description includes "added"™ or "deleted"™, ALWAYS refer
te the figure parts list for the latest related part description,
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VENDOR NO. DESCRIPTION

77017351
77017351
77017352
77017352
77017352
77017352
77017352
77017352
77017431
77817431
77017480
77017711
77017721
77017921
77018412
77018423
77018430
7701843X
77018443
77018450
77018521
77818521
77018561
77018562
77018880
77018880
17018890
77018890
77019030
77019712
77019951
77020231
77023611

776113558
90541621
92013304
920330138
92033038
92498002

92748084
92748084

92815107
22815107

TUSG SORTED BY VENDOR PART NUMBER

TOP COVER ASSEMBLY
Bracket, Extender

CABINET ASSEMBLY

POWER SUPPLY (6@ HZ)
Read/Write/Servo Module
Module - Power
PWR AMP BD ASSY (7704119X)
Formatter Control Module
Control Panel

Pin - Indexing Assembly
Indexing Pin Assembiy

Space
Sraent (deleted)
Pin

Pin (deleted)

Compressor Only (5@ Hz)
DRIVE COVER ASSY

Shipping Bracket Assembly
TOP COVER LATCH ASSEMBLY
Ring - Retaining
Ring, Retaining (deleted)
Terminal, Swager

Screw, Hd Phl, 4-40 x .312
Screw, Hd Phl, 4-40 x .312

ric.
LU .
EQUIPMENT ASSY - BOTTOM (6@ HI) \? A
EQUIPMENT ASSY - BOTTOM (60 HI) 16 L
EQUIPMENT ASSEMBLY - TOP (50 WD) 13 A
EQUIPMENT ASSY - TOP (50 H2I) 14 A
EQUIPMENT ASSY - BOTTOM (5@ HI) 17 NA
EQUIPMENT ASSY - BOTTOM (58 WD) i8 N/A
EQUIPMENT ASSY - BOTTOM (58 HI) 18 A
EQUIPMENT ASSY - BOTTOM (5@ uI) 16 A
i} i
Top Cover Assembly (deleted) (See Note) 1 1)
18 .
Ca - Sig, 50 Posn, D Skt/Bdge Conn i3 il
Ca - Sig, 50 Posn, D Pin/Edge Conn i9 12
1) 3
16 ]
19 14
Amp, 10 Amp 25 1ps 16 -
e N/A
i8 i4
13 7
16 13
1 19
EQUIPMENT ASSY - 6@ HZ (BOTTOM) 15A A
EQUIPMENT ASSY - 60 HZ (BOTTOM) 1SA N/
13 E
1 22
13 }
1 24
Bracket, Control Panel, Mounting 13 a
INTERLOCK SWITCH ACTUATOR ASSEMBLY 13 12
17 ?
Cord Set, 240V 50 Hz (added) 1 67
15A 1
Conn-Skt 6 Posn .l8SP-Rbn Ca 28 <
1 53
13 13
13 5
1 26
30 2
29 }
19 ]
Screw, Cap Soc Hd, 4-40 x 1.0 19 i1
29 11

Screw, Cap Soc Hd, 4-49 x 1.0

When the description includes “"added® or "deleted®, ALWAYS refer
to the figure pacrts list for the latest related part description.
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TUSG SORTED BY VENDOR PART NUMBER

FI1G.

ENDOR WO. _ DESCRIPTION _NO.  iTEW
92817102 Screw, Hex Soc Hd Cap, 4-40 x .625 14 14
92017165 Screw, Soc Hd Cap 6-32 x .69 18 2
92960165 Screw, Flat Hd, 6-32 x .38 14 19
92960165 Screw, Flat Hd, 6-32 x .38 14 8
92960165 Screw, Flat Wd, 6-32 x .38 14 2
93154204 Tubing, Heat Shrink 27 6
931344193 Screw, Nylon 1 11
91590200 Screw, Self Thd Ph Pan Hd, 8-32 x .375 16 18
91590200 Screw, Self Thd Ph Pan HWd, 8-32 « .375 16 16
91590200 §crew, Self Thd Pan Hd, 8-32 x ,375 17 11
91590200 Screw, Self Thd Ph Pan Hd, 8-32 x .1375 16 21
91590200 Screw, Self Thd Pan Hd, B8-32 x ,375 18 18
91590201 Screw, Self Thd Pan Hd, 8-32 x .438 17 5
91590202 Screw, Self Thd Pan Hd, 8-32 x .509 18 6
91847011 Bearing, Nyliner 16 11
91847011 Bearing, Nylon 1 14
91990200 Screw, Self Thd Ph Pan Hd4, 8-32 x ,175 16 9
94245618 Cont, Skt 22-26 Berg 103/036 Tn 23 2
94277400 Strap -~ Ca Tie 18 Lb .091W 1.61L 26 7
94277400 Strap -~ Ca Tie 18 Lb .091W 3.63L 23 14
94277400 Strap-Ca Tie 18 Lb .091W 1.63L 29 11
94277401 Strap-Ca Tie, 50 Lb. 184%w, 7,31L ie 7
94277401 Strap~Ca Tie 50 Lb .184W 7..°L 29 13
4277407 Strap-Mkr Tie 18 Lb, .091w, 3.63L 22 5
4277407 Strap - Mkr Tie 18 Lb .091wW 3.63L 25 3
94277407 Strap-Mkr Tie 18 Lb ,091W 3.6]L 28 10
94277407 Strap, Mkr Tie 18 Lb, .091W 3.63L 21 15
94277409 Strap -~ Mkr Tie 18 Lb .093W 4 Lg 26 6
94154906 Gas Spring 13 11
S4618301 “u"’"‘g Hex , ""' 860 Thk 10 5
94671506 Torque Seal 22 2
4802106 Fastener - Ad) Pawl 16 17
95643006 Washer, Insulated Shoulder 39 3
LI ] Connector, Receptacle 27 4
5834709 Screw, Get, 4-40 Unc x .188 Lg 21 1
(A1 LRRTL] Screw No, 1/4-20 x 5/8 1 18
5843349 fcrew -~ Mach 16 12

"eE NOTE *0e

When the description includes "added" or "deleted™, ALWAYS refer
to the figure parts list for cthe latest related par* description.
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FIG.

VENDOR NO. _ DESCRIPTION _ _NO. ITEM
9584131350 Screw 1 16
95858700 Wire, 14C 120 Ins @ PVC 600V 41730 29 3
95858702 Wire, 14G 120 Ins 2 PVC 600V 41/30 29 4
95858711 Wirte, 14 G 120 Ins 24 PVC 600V 41/30 29 5
95858727 Wire, Elec, Ins, 14 Awg, Blue/Wht 29 7
95867014 Term-R, Ins 8/18, 16-14G 170 /Max 29 9
95870205 ‘o' Ring, Silicon 19 5
95870205 ‘0' Ring, Silicon 20 19
95870206 ‘o' -Ring, Silicon (LQ) 14 17
95870206 ‘0* Ring, Silicon (Lg) 19 14
95870206 ‘0" Ring, Silicon (Lg) 20 14
95929001 Connector Hsg, Pin/Skt 21 14
95929001 Connector, Hsg, Pin/Skt 22 4
95929002 Conn-~Hsg, Pin/Skt 4 Univ-Plug 26 1
95929004 Conn-Hsg, Pin/Skt 9 Univ-Plug 29 2
95929006 Cable-Hsg, Pin/Skt 15 Univ-Plug 29 1
95932000 Key, Plug 27 5
95932800 Key, Plug 28 13
95913400 Cont-Skt 20-14G 130/Max (Univ) Tn 29 19
95933400 Cont-Skt 20-14G 130/Max (Univ) Tn 26 4
95933410 Cont-5kt 12-10G 16@/Max (Univ) Tn 29 12
959413617 Screw, Shoulder (deleted) 1 64
959413617 Screw, Shoulder (added) 1 64
95948401 Stud, Self-Clinch, 4-40 x .500 30 4
9595821315 Sorew, Hex Hd, 1/4-20 x .438 17 3
95959702 Screw, Ext Tooth, 4-40 x ,312 21 2
95959703 Screw, Ext Tooth, 4-40 x <378 22 3
95959791 Screw, Ext Tooth, 4-40 x ,175 21 A
99959724 Screw, Pan Hd Ph, 6-32 x .1312 15 2
959597258 Screw, Ext Tooth, 6-32 x ,37% 21 9
95959728 Screw, Pan Hd Ph, Ext, T., Lw 18 9
95959748 Screw 1 54
95959766 §crew, Sems 1 13
95959808 Screw 1 20
99961112 Term-Skt, Ins .932 x .250 Tab 22-18 26 5
95961318 Term-8kt, Ins .032 x .187 Tab 22-18 28 6
95966061 Tachometer, 1000 Line 22 1
9596608 Sensor, File Protect 14 9
9596608 SENSOR ASSEMBLY, 1 LINE TACH 21 5
95966651 Interlock Switch 16 29
95967140 Cable Rib 28 Awg .055P 10 Cond 25 2
95967145 Ca - Rbn 3@ Cond 208G 39QV 7/316PVC 27 1l
95967144 Cable - Rbn 44 Cond 289G 100V 7/36PVC 28 1l
95967160 Cann - Plg, Skt 10 Posn .@55P Rbn 25 l
95967161 Conn-Ply, Skt 14 Posn .@5SP Rbn 28 5
95967367 Conn-Plg, Gkt 44 Posn .058p Rbn 28 11
5967410 Conn-8kt ,108PX .100 Dbl Row 14 Posn 28 2
95967640 Iinsulator Mica 30 3

TUBO SORTED BY VENDOR PART NUMBER

fee NOTE ***

When the description includes “"added” or “"deleted", ALWAYS refer
to the figure parts list for the latest related part description.
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F1G.

VENDOR WO. _ DESCRIPTION NO. _ ITEM
95967670 Cable, 268G 18 Cond Rbn 2 Shield 24 1
95967710 Transducer Press Solid State 20 K}
95967710 Transducer Press, Solid State 19 10
95968421 Blower 16 1
95968770 Clip, Push-On 13 3
959691135 Gas Spring (deleted) 1 21
95969230 stand-0ff Stud 18 13
99843350 Screw, Mex Washer Hd, 1/4-20 x .62 16 14

TUBO SORTED BY VENDOR PART NUMBER

LLE ] 'o'. ate

When the description includes "added" or “deleted™, ALWAYS refer
to the figure parts list for the latest related part description.
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TUBJ SORTED BY D®C DESCRIPTION

‘0' <Ring, Silicon (Lg)
‘D' Ring, Silicon
‘0’ Ring, Silicon

‘o' Ring,

Silicon (Lg)

‘0" Ring, Silicon (Lg)

974 POWER CONTROLLER 120V 24A

#74 POWER CONTROLLER
874 POWER CONTROLLER 24

Ballast, Cab (added)

Bezel ,
Bezel,

(10-1/2%)
fnsert (TUBO)

Bezel, TUSX

Blower

BOTTOM COVER ASSEMBLY
BOTTOM COVER ASSEMBLY

Bracket,
Bracket,
Bracket,
Bracket,
RBracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Arackaet,
Aracket,
Bracket,
Aracket,
Bracket,
Brackst,
Bracket,
Bracket,
Bracket,
Bracket,
fracket,
Bracket,
Bracket,
Bracket,
Bushing,
Bushing,
fushing,

Bulk Head (added)

Pulk Head (added)

Bulk Head (deleted)
Cabinet Support (added)
Ccabinet Support (deleted)
cable Mounting (added)
poot Hinge/End Panel Lock
poor Lock

poor Lock

poor Lock Mounting

poor Lock Mounting

pootr Pivot (Bottom)

poot Pivot (Top)

Gas Spring

Lateh Strike

Rear Vent

Rear Vent Support

fear Vent Support

Rear Vent Support

Rear Vent lurpogt
Retaining Trim

shipping (added)
Stabilizer Ground L.H.
Stabilizer Ground R.H,
Teim Strip (deleted)
nap-1In

Snap-in (added)
gnap-1n (deleted)

CABINET ACCESSORY KIT
CABINET ACESSORY KIT
CABINET ASSEMBLY

240V 12A (added)
@V 12A (deleted)

(added)
(added)

“4e NOTE

29-241360
29-24361
29-241361
29-24360
29-241360

874-0
874-F
874-8

74-310520-01
74-15314-02
74-27753-01
74-27752-021
29-24228

H9544-0B

H9544-DB

74-32560-01
74-25960-01
74-25960-01
74-290130-01
74-29030-01
74-29958-01
74-22221-00
74-22222-00
74-22222-00
74-22267-00
74-22267-00
74-26784-01
74-26785-01
74-272113-01
74-26782-01
74-27219-01
74-27258-02
74-27258-01
74-272508-02
74-27258-01
74-219013-00
74-30429-01
74-310430-02
74-30430-01
74-29029-01
12-19010-39
99-08111-09
12-19010-30

H9544 -HC
HI544 -HC
H9641-CA

FIG.

14
20
19
19
29

-

e O
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when the description includes “"added" or "deleted”™, ALWAYS refer
to the figure pacts list for the latest related part description.

AlS

P8 Tus

11



TUSBO SORTED BY DEC DESCRIPTION

DESCRIPTION

CABINET ASSEMBLY

Cable Assembly

Cable Assembly (Female)

Cable Clamp

Cable Clamp (5/8%)

Cable Tie

Cable Tie

Cap -~ Ca, 13=17Kk MF/2 Posn Conn
Caps (added)

Casting Stabiligzer

Cleaning Kit, DEC Magtape

Clip, Cable 3/4"

Clip, Flat Cable

COMPRESSOR ASSY, BRKT & CAP (60 HZ)
Cord Set (added)

Cord Set, 120V 60 Hz (added)
Cord Set, 240V 50 Hz (added)
Coupler

Cover, Supply Reel Hub

Door, Front Weldment

END PANEL ASSEMBLY (44™)

END PANEL ASSEMBLY (W/Lock Bracket)
END PANEL ASSEMBLY (W/Lock Bracket)
EOT/BOT ASSY

Fastener

Fastener

FILLER PANEL ASSEMBLY
FILLER PANEL ASSEMBLY
Filter

Filter, Alir Foam
Filter, Air Foam

Foam, Tape (Rework)
Foam, Tape (Rework)
Foot, Extension
Formatter Control Module
Frame Assembly

Frame, 1/0 Double Quad
FRONT DOOR ASSEMBLY
FRONT DOOR ASSEMBLY

Gas Spring
Grommet, Retainer
Grommet, Retainer
Ground Strap
Ground Strap
Ground Strap

*** NOTE

DEC rIG.

L1 PR - PR— | W
H9643-CA 2 N/A
79-19922-90 1 Not Shown
70-199213-40 1 Not Shown
90-07089-00 1 45
99-907987-00 1 59
90-07032-00 1 27
990-97033-00 1 42
29-241357 17 10
90-909731-00 1 59
74-24063-00 10 1
22-00011-00 1 Not Shown
12-18912-01 1 44
12-15843-02 1 19
29-24718 17 7
17-80199-10 1 61
29-25398-00 1 67
29-25399-00 1 67
74-24074-00 19 2
29-25447 14 19
70-19184-00 5 1
70-16534-00 ] 1
H9544-AA 2 6
HI9544 -AA 3 N/A
29-24356 14 18
12-12972-06 12 3
12-12972-06 5 19
H9504-0UC 2 4
H9504 -0UC 6 N/A
29-24227 17 18
12-13121-05% 12 11
12-12111-90 5 14
74-27144-01 ) 16
72-27144-01 3 8
74-22204-00 11 1
29-24221 18 14
H9541-FB 2 1l
74-27292-01 1 Not Shown
78-19542-90 ! 11
T0-19542-20 5 N/A
29-252138 13 11
12-12972-0) 12 7
12-12972-91 5 11
12-137%6-12 12 12
12-13756-07 1 4
12-131756-20 3 4

When the description includes "added” or "deleted", ALWAYS refer
to the figute parts list for the latest telated part description,
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TUS® SORTED BY DEC DESCRIPTION

Ground Strap (added)

Ground Strap (deleted)

Guide - Tape, Spring Air Bearing
Guide - Tape, Spring Air Bearing

Hex Stand-off

HUB ASSEMBLY - SUPPLY REEL
HUB ASSEMBLY - TACHOMETER

HUB ASSEMBLY, SUPPLY REEL

HUB ASSY - TAKE-UP REEL

Interlock Switch
INTERLOCK SWITCH ACTUATOR ASSEMBLY

Kep Nut (added)

Label, “"Ground Symbol"™

Label, "Ground"

Label, "Ground"

Label, "TUBO"

Label, Adh. Backed Mylar Cap
Label, Assy, 04, @1

Label, Caution

Label, FCC, Class A Peripheral
Label, Operator Fault Recovery
Label,
Label, Serial, Power Universal
Label, Serial/Power w/UL/CSA
Leveler, Foot

Lock, End Panel (added)

MAG HMD INSTL & INSTR KIT
Model TURG-AA 120V 60 Mz
Model TUBG-AR 240V 50 Hz
Model TUBG-CA 120V 60 Hz
Model TURG-CB 240V 60 Hz
Model TUBG-CC 120V 60 Mz
Model TURG-CD 240V S0 Wz
Module - Power Amp, 10 Amp 25 Ips
MOTOR ASSEMBLY, TAKE-UP REEL
MOTOR ASSY - TAKE UP REEL
Mount, Cable Tie

Mount, Push Cable Tie

Nut,
Nut,
Nut,
Nut ,
Nut,

Kep (added)
Kep (added)
Kep No, 10-132
Kep No, 10-12
Kep No, 10-12

Serial Power Universal (added)

[+] 1o rFi1G.

JPART WO, MO,  ITEM
90-098136-01 S 15
12-13756-12 S 15
29-24226 20 2
29-24213 19 2
90-084%1-05 1 Not Shown
29-24224 21 12
29-241358 21 3l
29-24224 14 28
29-24212 14 3
29-241355 16 29
29-2537 13 12
90-06560-00 1 60
36-13276-20 3 NOot Shown
16-13272-00 12 Not Shown
36-13272-09 5 Not Shown
16-20558-01 1 Not Shown
36-13272-00 1 NOot Shown
316-18307-05 1 Not Shown
6-17250-949 1 Not Shown
16-17880-01 1 Not Shown
316-20559-01 1 Not Shown
316-17674-00 1 Not Shown
16-17674-00 1 Not Shown
36-17674-01 1 Not Shown
12-163173-02 11 2
74-25161-01 1 56
29-24215 18 l

TUB@-AA 1 N/A
TU..‘“' 1 ./A
TUBE-CA 1 N/A

T80 -CB 1 N/A
TUB®-CC 1 N/A
TURG-CD 1l N/A
29-24223 16 +
29-242113 22 N/A
29-24211 1? 12
90-08264-02 1 41
90-07867-00 l 43
90-9082013-00 1l 72
90-06565-00 1l 71
99-06565-20 IA 6
90-06560-20 1 14
90-36565-20 9 9

LA L ] NOTE ¢®¢»

When the description includes "added" or "deleted", ALWAYS refer
to the figure parts list for the latest related part description.
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QESCRIPTION

TUS® SORTED BY DEC DESCRIPTION

Nut, Kep No.
Nut, ..' No.
Nut, Kep No.
Nut, Kep No,

Nut, U-Nut Retainer No.
Panel, Double (TUSO)

Panel, TUBG

Panel, Weldment, End (40%)
PDPL]l Sense Cable Assembly

10-32
19-32
10-32
6-32

Pin, Door Hinge
Pin, Door Hinge

Pin, Pilot
Pin, Pivot

Plate, Chassis

POWER SUPPLY (60 HZ)

PRESSURE REGULATOR ASSY
PWR AMP BD ASSY (7704119%)

Read/vWrite/Servo Module
REAR DOOR ASSEMBLY
REAR DOOR ASSEMBLY (40")
Retainer, Cable (added)
Retainer, U-Nut
Retainer, U=-Nut
Retainer, U=-Nut

Retainer, U~Nut No.

10-32

Retainer, U-Nut No. 10-32
Ring, Retainer
Ring, Retainer
Ring, Retainer
Ring, Retainer
Ring, Retainer
fing, Retaining

Rall Form, Weldment

ROM (TEL1L)

Sorew, Captive Slotted HA No, 4-40 x 31/16

fcrew, Hex Hd

forew, Hex HA No, 1/2-13 x 3/4

forew, Hex Hd No, 1/4-20 x 1/4

fcrew, Mach Rnd Phl
1/4-20 x 3/8

(40")

(added)

fcrew, Mach Rnd Phl Hd No.

L/4-20 n 5/8
ficrew, Phl Flat Hd No, 10-32 x 5/16
forew, Phl Pan Hd No.
Screw, Phl Pan Hd No.
Sorew, Phl Pan Hd No,

(added)

10-32

190-32 x 3/4
16-32 x 5/8
6-32 x 3/8

see NOTE **¢

When the description includes “"added" or "deleted™, ALWAYS refer
to the figure parts list for the latest related part description,

I#8 TUSO

DEC PI1G.

PART NO. MO,  ITEM
99-06565-00 4 S
90-06565-99 6 4
990-06565-00 3 10
90-06560-00 5 S
990-07786-00 8 19
74-26407-12 1 Not Shown
74-29028-01 1 Not Shown
719-16541-00 8 2
70-08288-8F 1 Not Shown
74-26147-00 . | 6
74-26147-00 12 2
74-15711-02 6 3
74-22619-00 12 9
74-28575-01 1 33
29-24220 16 3
29-24354 17 1
29-24223 je N/A
29-24222 18 14
78-16533-00 12 N/A
70-16533-00 9 1
74-25959-01 1 58
90-37786-00 4 4
990-07786-00 1 6
90-07786-00 1 Not Shown
90-07786-00 9 3
90-07786-00 3 11
90-09644-01 12 19
90-08500-00 12 4
90-08500-00 5 12
90-09273-02 S 9
90-09273-02 12 4
90-097913-00 10 3
70-16547-00 8 3
23-764A9-00 1 Not Shown
12-19534-01 1 Not Shown
74-24417-00 11 3
90-000413-02 1@ 7
90-06241-09 7 2
90-08412-07 1 73
90-08412-06 1 74
90-06070-22 3 9
90-06075-01 1 51
90-06074-01 ? 6
90-06022-01 S )

13



TUS?® SORTED BY DEC DESCRIPTION

DEC F1G.

DESCRIPTION PART NO. ~NO. ITEM _
Screw, Phl Pan Hd No. 6-32 x 3/8 90-06vwa2-01 1 46
Scrtew, Phl Pan Hd No. 6-32 x 5/16 (added) 90-10155-09 1 79
Screw, Phl Pan Hd No. 8-32 x 3/8 90-06037-01 1 34
Screw, Phl Truss Hd No, 10-32 x 1 (added) 90-06075-03 1 79
Screw, Plain Hex Hd No. 1/4-20 x 1/4 90-06243-09 1 25
Screw, Sems Hex Hd No. 10-32 x 1/2 90-10156-00 E} 10
Screw, Sems MHex HWd No. 10-312 x 1/2 (deleted) 90-10156-00 12 13
Screw, Sems Phl Pan Hd No, 10-32 x 131/8 9¢-09228-10 IA 7
Screw, Sems Phl Pan Hd No. 10-32 x 13/8

(deleted) 90-09228-10 1 29
Screw, Sems Phl Truss Hd 10-32 x 1/2 90-09700-00 3 4
Screw, Sems Phl Truss hd No, 10-32 x 1/2 90-09700-00 JA 2
Screw, Sems Phl Truss Hd No, 10-32 x 1/2 90-09700-00 4 2
Screw, Sems Phl Truss Hd No, 10-32 x 1/2 90-909700-20 Kl 5
Screw, Sems Phl Truss Hd No, 10-32 x 1/2

(added) 90-09700-00 1 61
Screw, Sems Slotted WA No, 10-32 x 3/8 990-00049-38 3 5
forew, Sems Slotted Hd No, 10-32 x 1/8

(added) 90-00049-38 12 13
Screw, Sems Slotted Hd No, 13-312 x 1/2 90-10156-00 ] 4
Screw, Sems Slotted Hex Hd (No. 10-32 x 1/2) 90-10156-00 1 5
Screw, Sems Slotted Hex HA No, 1/4-20 x 31/4 90-09988-14 8 9
Screw, Sems Slotted Hex Hd No, 10-32 x 1/2 90-10156-00 9 7
Screw, Sems Truss Hd No, 10-32 x 1/2 90-09700-00 1l Not Shown
Screw, Slotted Hex Hd No, 10-32 x 1/4

(deleted) 920-10156-01 5 16
Screw, Slotted Hex Hd No. 10-32 x 3/8

(added) 990-00049-38 5 16
SENSOR ASSEMBLY, | LINE TACH 29-24211 21 5
fiensor, File Protect 29-24211 14 9
fhielded Cable (added) BC17IN=24 1 19
Shielded Cable (deleted) BC1IN=-12 1 49
SHIELDED REAR DOOR ASSEMBLY H9544-BA 2 7
SHIELDED REAR DOOR ASSEMBLY H9544-BA 9 N/A
Shim 74-233152-00 10 4
Spacer, Foam 12-13716-02 1 40
Spring, Compression 12-16225-01 5 7
fpring, Compression 12-16225-01 12 }
Spring, Receptacle 12-12972-02 4 4
fpring, Receptacle Fastener 12-12972-02 3 4
STABILIZER ASSEMBLY (deleted) HI544-M) 1l 31
ST BILIZER ASSEMBLY (Deleted) H9544-M) 19 N/A
ftioker, UL (deleted) 74-14211-00 l Not Shown
Stap, Door 70-16703-22 4 9
Stop, Rear Door 0-1670131-30 9 5
Strip Veleoro 74-113707-02 12 19
ftrip, Trim Front Door 74-267813-31 4 15
Sctrip, vVelcro 74-131707-94 5 13

a%e NOTE *00

When the description includes "added" or "deleted", ALWAYS refer
to the figure parts list for the latest related part description.
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TU8BO SORTED BY DEC DESCRIPTION

TAPE CLEANER ASSY

TAPE TRANSPORT ASSEMBLY S50 Hz
TAPE TRANSPORT ASSEMBLY 60 Hz
Tape, Mag 1/2% 2400'

TOP COVER ASSEMBALY

Transducer Press Solid State
Transducer Press, Solid State
Trim Assembly

TUB® ACCESSORY KIT

TUB® CPU ACCESSORY KIT (Not Shown)
TUB® FRONT DOOR ASSEMBLY

TUS® FRONT DOOR ASSEMBLY

TUS® Subsystem User Guide

TUB® TRIM ASSEMBLY

TURG TRIM ASSEMBLY (NEW DESIGN)
TUBP TRIM ASSEMBLY (OLD DESIGN)
TUB® Unibus Interface Module

Universal Compressor Assy (50/60 Hz)

Vent Rear
Vent, Rear

“.”'O '.' “cl “o .
Washer, Ext Tooth Lock
Washer, Flat

Washer, Flat

Washer, Flat

Washer, Flat

Washer, Flat

Washer, Flat

Washer, Flat

u‘.h.l' Flat

Washer, Flat

Washer, Flat

Washer, Flat

Washer, Flat

‘..h.'. Flat

Washer, Flat

Washer, Flat (added)
Washetr, Flat (added)
Washer, Helical Split Lock (added)
Washer, Lock No, 1/4
Washer, Lock No, 10
Washer, Rectangular
Washer, 6plit Lock
".h.'o "“t Look
Washer, Split Lock
Washer, Split Lock

fee NOTE Wene

DEC rIG.

_PART NO. NO. _  1TEM
29-24M 14 23
30-20482-02 1 2
310-20482-01 1 2
10-18709-08 1 Not Shown
29-25343 13 1
29-24219 20 9
29-24219 19 10
70-16407-00 7 5
TUB@D-AC 1 Not Shown
TUBOK-CP 1 Not Shown
H9544-EK 2 3
H9544 -EK 4 N/A
EK-@TUBO-UG 1 Not Shown
H9544-CE 2 2
H9544-CE A N/A
H9944 -CE 3 N/A
M7454-00 1 Not Shown
29-25046 17 7
74-26781-02 3A 1
74-26781-01 k| 1
90-08151-00 1 35
99-97651-00 1 7
90-06664-00 12 14
90-09949-00 4 13
90-06664-00 7 3
90-06676-00 7 4
99-06664-00 A 3
90-06664-00 9 10
90-06664-00 6 2
90-06664-00 ] S
90-06664-00 4 17
90-06659-00 1 48
90-06661-00 1 16
90-06664-00 1 30
90-06664-00 8 6
90-066531-00 5 4
90-06664-00 5 17
90-06646-20 1 78
99-97797-00 ’ 78
90-07797-00 7 ]
90-07906-00 ? 7
74-23349-00 19 S
90-06688-00 1 Not Shown
90-09895-00 19 6
90-07801-00 1 47
90-07906-00 1 52

When the description includes “"added®™ or "deleted”, ALWAYS refer
to the figure pacrts list for the latest related part description.
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TUSO SORTED BY DEC DRSCRIPTION

oRC riG.
QRpcRIPTION —DAST 9O, .0, ITeM
' k (deleted) 90-06615-00 S 17
::::Qt?'::t‘::.l —_— 70-16532-00 12 L
a0 NOTE **°*

When the description includes “added"” or “"deleted", ALWAYS refer
to the figure parts list for the latest telated part description.
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TU8E® SORTED BY VENDOR DESCRIPTION

DESCRIPTION

‘D' <Ring, Silicon (Lg)
‘o' Ring, Silicon
‘0" Ring, Silicon
‘o' Ring, Silicon (Lg)
‘o' Ring, Silicon (Lg)

AIR BEARING ASSY - FRONT
AIR BEARING ASSY - FRONT
AIR BEARING ASSY - REAR
AIR BEARING ASSY - REAR

Bearing, Nyliner

Bearing, Nylon

Block Foam, Acoustical

Blower

Bracket - Pivot

fracket, Control Panel, Mounting
Bracket, Extender

Bracket, Pivot

Bracket-Power Amp Pwa Mounting
Brkt-Angle, 8 Posn

Ca - Rbn 30 Cond 28G 300V 7/36PVC
Ca - 8ig, 50 Posn, D Pin/EBdge Conn
Ca -~ 8ig, 5@ Posn, D Skt/Edge Conn
Ca-Pwa Pwr Conn

CABINET ASSEMBLY

Cable - Rbn 44 Cond 280G 30@V 7/36PVC
CABLE ASSY - AC PWR, CBL/PS PWA
CABLE ASSY - SI1G FC PA/PS, W-2
CABLE ABSY - W3, R/W/ALL SENSORS
CABLE ASBY - WS WRITE -~ FLAT

CABLE ASSY - W7, PWR/AMP/FC+RW
CABLE ABS8Y W-1l, W9, PWA TO XDUCER
CABLE ASSY, W-6, READ FLAT

Cable Rib 28 Awg .055F 10 Cond
Cable, 286G 18 Cond Rbn 2 Shield
Cable~Hsg, Pin/Skt 15 Univ-Plug
Cap

Cap

Cap -~ Ca, 13-17Kk MF/2 Posn Conn
CARD CAGE ASSY

CARD SET ASSY - 25 1IPS

Chamber, Alr

Clip, Push-On

COMPRESSOR ASSY, BRKT & CAP (50 H2Z)
COMPRESSOR ASSY, BRKT & CAP (60 HZ)
Compressor Only (50 Hz)

Cann - Plg, Skt 10 Posn .058. Rbr

“e% NOTE

VENDOR rIG.

DART NO. 20, T80
95870206 14 17
95870205 19 S
95870205 20 10
95870206 20 14
95870206 19 14
77004333 14 13
77004333 20 N/A
77004213 19 N/A
77004213 14 12
93847011 16 11
93847011 1 14
77016920 16 7
95968431 16 1
77015120 16 13
77019030 13 9
77017480 18 8
77015120 1 15
77015010 16 6
77015250 30 1
95967345 27 1
77817721 18 12
77017711 18 11
77011611 29 ]
77017921 13 6
95967348 28 1
77014171 26 N/A
77011581 25 N/A
77011622 28 N/A
77015561 27 N/A
77011591 29 N/A
77810862 2} N/A
77006552 24 N/A
95967340 25 2
95967670 24 1
95929006 29 1
77015320 16 19
770151320 1 17
12117904 17 19
77011523 18 5
77911512 18 14
770149%0 17 3
95968772 13 8
7708613136 17 7
77011532 17 7
77019951 17 7
95967360 25 1

When the description includes "added" or "deleted", ALWAYS refer
to the figure parts list for the latest related part description,

P8 TURO
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TUS@ SORTED BY VENDOR DESCRIPTION

VENDOR PFIG.
DESCRIPTION PART MO. . MO. ITEM
Conn - Plug 2 Row Rbn Ca, Dwg 15180220 24 3
Conn - Plug 20 Posn 2 Row Rbn Ca 15180221 24 2
Conn - Plug 3@ Posn 2 Row Rbn Ca 15180222 27 3
Conn - Plug 3¢ Posn 2 Row Rbn Ca 15180223 27 2
Conn-Heg 4 Posn 15014443 28 3
Conn-Hsg, Pin/Skt 4 Univ-Plug 95929002 26 1
Conn-Heg, Pin/Skt 9 Univ-Plug 95929004 29 2
Conn-Hsg, Skt 4 Posn .100 Sgl Row 518701304 23 1
Conn-Plg, Skt 14 Posn ,058P Rbn 95967361 28 5
Conn-Plg, Skt 44 Posn .05Sp Rbn 95967367 28 11
Conn-Skt .108PX .300 Dbl Row 14 Posn 959674190 28 2
Conn-8kt 6 Posn ,105P-Rbn Ca 77613558 28 4
Connector Heg, Pin/Skt 95929001 21 14
Connector, Heg, Pin/Skt 95929001 22 4
Connector, Receptacle 958113200 27 3
Cont, Skt 22-26 Berg 103/036 Tn !}f%!ﬁll 23 2
Cont-8kt 12-10G 160/Max (Univ) Tn 95%33410 29 12
Cont-Skt 20-14G 130/Max (Univ) Tn 99933400 29 10
Cont-Skt 20-14G 130/Max (Univ) Tn 95933400 26 4
Contact-Skt 22-30G .062 5014424 28 12
Control Panel 77818450 13 7
Cord Set, 120V 60 Hz (added) 77815830 1 67
Cord Set, 240V 50 Hz (added) 77020231 1 67
Cover 77015110 14 27
Cover -~ File Protect (White) 77014982 14 7
Cover - Hub, Take-Up Reel 77083790 14 1
Cover - Supply Reel Hub 77011180 1 10
COVER ASSY - MAGNETIC HEAD 77011571 14 20
COVER ASSY « TAPE PATH 77011651 14 21
Cover, Plenum 77014380 18 17
Cover, Supply Reel Hub 77011180 14 10
Cover, Tachometer 77002240 21 1
DRIVE COVER ASSY 77823611 15A 1
EOT/BOT ASSY 77004612 14 19
EQUIPMENT ASSEMBLY - TOP (5@ HZ) 77817352 13 N/A
EQUIPMENT ASSEMBLY - TOP (6@ HZ) 77017351 13 N/A
EQUIPMENT ASSY - 60 HZ (BOTTOM) 77018561 15A N/A
EQUIPMENT ASSY -~ 60 HZ (BOTTOM) 77018562 15A N/A
EQUIPMENT ASSY - BOTTOM (50 HZ) 770173582 18 N/A
EQUIPMENT ASSY - BOTTOM (50 HZ) 77017352 17 N/A
EQUIPMENT ASSY - BOTTOM (50 HZ) 77017352 16 N/A
EQUIPMENT ASSY - BOTTOM (5@ HZ) 77017352 15 N/A
EQUIPMENT ASSY - BOTTOM (6@ HZ) 77817351 18 N/A
EQUIPMENT ASSY - BOTTOM (60 H2) 77017351 16 N/A
EQUIPMENT ASSY - BOTTOM (60 HZ) 770171381 15 N/A
EQUIPMENT ASSY - BOTTOM (60 HZ) 77817351 17 N/A
EQUIPMENT ABSY - TOP (50 HZ) 77017352 14 N/A

" NOTE **»

When the description includes "added" or "deleted”, ALWAYS refer
to the figure parts list for the latest celated part description.
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TUS@ SORTED BY VENDOR DESCRIPTION

0 10N

EQUIPMENT ASSY - TOP (6@ HZ)

Fastener - Adi Pawl
Filter

FOIL & HOUSING ASSY, FRONT AIR BEARING
FOIL & HOUSING ASSY, REAR AIR BEARING

Formatter Control Module

Gas Spring

Gas Spring (deleted)

Gasket, Chamber

Gasket, Plenum Cover

Ground Clip

Ground Wire

Guard Spring Guide Front

Guard, Spring Guide Rear

Guide - Tape, Spring Air Bearing
Guide - Tape, Spring Air Bearing
Guide, Tape - Front Air Bearing
Guide, Tape - Rear Air Bearing

Hinge Clips

HUB ASSEMBLY - SUPPLY REEL
HUB ASSEMBLY - TACHOUMETER

HUB ASSEMBLY, SUPPLY REEL

HUB ASSY - TAKE-UP REEL

Indexing Pin Assembly

Insulator Mica

Interlock Switch

INTERLOCK SWITCH ACTUATOR ASSEMBLY

Key, Plug

Key, Plug

Label - fnr‘ Path

Liner, Silicone Foam Rubber

MAG HD INSTL & INSTR KIT

Module - Power Amp, 10 Amp 25 Ips
MOTOR ASSEMBLY, REEL

MOTOR ASSEMBLY, REEL

MOTOR ASSEMBLY, TAKE-UP REEL
Motor Assay ~ lu:‘lz Reel
MOTOR ASSY - TA P REEL
MOTOR ASSY, SUPPLY REEL

Nut & Captive Washer Asay
Nut 7 Lkwahr, 6-32 ,14H .312 Hex

"800 GOTE **¢

VENDOR riG.

PART NO. NO. —LTEN
77017351 14 N/A
94802306 16 17
35966090 17 18
77004361 20 4
77004241 19 4
77018443 18 14
943154906 13 11
959691135 1 21
77015399 17 4
77814399 18 16
77009840 1 18
76992341 1 12
77005030 20 1
77005020 19 1
77004254 20 2
77004255 19 2
77004340 20 5
77004220 19 6
77011869 18 20
77003916 21 12
77007569 21 3
77003915 14 28
77003091 14 3
77018521 1 19
95967640 30 3
95966651 16 20
77019712 13 12
95912800 27 s
95932800 28 13
7700699¢ 14 22
770¢7090 18 15
77015881 19 1
770184130 16 8
77015832 21 13
77015532 22 6
77006162 22 N/A
77006577 1?7 15
17006162 17 12
77006577 2 N/A
§31777992 15 4
53777992 1 SA 2

When the description includes “added” or “"deleted®™, ALWAYS refer
to the figure patts list for the latest related part description.
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TU8B@ SORTED BY VENDOR DESCRIPTION

VENDOR FIG.
DESCRIPTION PART NO. _NO. LTEM
Nut, Captive Washer #8 53777903 16 2
Nut, Lock 00860109 1 10
Nut, Lock (added) 53777905 1 65
Nut, Lock (deleted) 53777985 1 65
PANEL ASSY - ACOUSTICAL 77816771 15 1
Pin 77818890 13 3
Pin (deleted) 77918890 1 24
Pin - Indexing Assembly 77018521 16 15
Plate, Mounting, Sensor 77002230 21 3
Plate, Switch 7780131191 16 19
Plate, Tape Cleaner 77004720 14 26
POWER SUPPLY (5@ HZ) 77009934 16 3
POWER SUPPLY (60 HZ) 77018412 16 3
PRESSURE REGULATOR ASSY 77011551 17 1
PWR AMP BD ASSY (7704119%) 779184 3X 3o N/A
fead/Write/Servo Module 77018423 18 14
Ring ~ Retaining 92033018 13 5
Ring, Retaining (deleted) 920330138 1 26
Scr, Pan W4, B-132 x 312 18127112 13 10
ficrew 95959808 1 20
Screw 95959748 1 54
Screw 958413350 1 16
Screw - Mach 958413349 16 i2
Screw No, 1/4-20 x S5/8 95843349 1 18
forew, Cap Soc Hd, 4-40 x 1.0 92815107 19 11
Screw, Cap Soc HA, 4-40 x 1.0 92815107 20 11
Screw, Ext Tooth, 4-40 x ,312 95959702 21 2
Screw, Ext Tooth, 4-40 x ,175 95959783 31 6
Screw, Ext Tooth, 4-40 x ,175 95959703 22 3
fcrew, Ext Tooth, 6-32 x ,37% 95959725 21 9
fcrew, Flat Hd 18125941 1 3
forew, Flat Hd, 4-40 x .250 10125702 19 3
Screw, Flat Hd, 4-40 x ,250 101257@2 29 6
forew, Flat WA, 6-32 x .38 92960165 14 19
ficrew, Flat Hd, 6-32 x .18 92960165 14 B
forew, Flat Hd, 6-32 x .39 92960165 14 2
Socrew, H4 Phl, 4-40 x 312 92748084 29 3
forew, HA Phl, 4-40 x 312 92748084 19 3
Sorew, Mex Md, 1/4-20 x 438 959521315 17 3
fcrew, Hex Boc HA Cap, 4-40 x .625 92817102 14 14
Sorew, Hex Washer Hd, 1/4-20 x .62 9984313150 16 14
Screw, Nylon 93344192 1 11
gorew, Pan Hd 4-40 x 1,00 180127109 14 24
Sorew, Pan Hd Cap, 10-24 xn .4)7 18127178 16 1
Borew, Pan Hd Ph, 6-32 x L1312 95959724 15 2

“ee NOTE "0

When the description includes "added” or "deleted"™, ALWAYS refer
to the flgure parts list for the latest related part description.




TUB@ SORTED BY VENDOR DESCRIPTION

PIG.

DESCRIPTION M 0, JATEN
Screw, Pan W4 Ph, Ext. T., Lw 95959725 18 9
Screw, Pan Hd, 4-40 z .312 19127103 19 ?
Screw, Pan Hd, 4-40 x .312 10127123 20 ?
Screw, Pan “‘g 4-49 x .38 10127104 14 10
Screw, Pan, Hd 6-32 x .312 10127112 13 2
Screw, Ph Hex Hd Cap, 3/8-16 x 1.00 19126530 1?7 16
Screw, Ph Hex W4 Cap, 3/8-16 x 1.00 19126530 17 13
Screw, Self Thd Pan Hd, 8-32 x .375 91590200 18 18
Screw, Self Thd Pan W4, 8-32 x ,375 93590200 17 11
Screw, Self Thd Pan WA, 8-32 l .438 931590201 17 5
Screw, Self Thd Pan WA, 8-32 .500 91590202 18 [
Screw, Self Thd Ph Pan Hd, I-JI £ .37% 93990200 16 3
Screw, Self Thd Ph Pan Hd, 8-32 x .375 93159¢200 16 21
Screw, Self Thd Ph Pan Hd, 8-32 x .175 931590200 16 18
Screw, Self Thd Ph Pan Hd, 8-32 x .375 93596200 16 16
Screw, Sems 95959766 1 13
Screw, Set, 4-49 Unc x .188 Lg 95834709 21 4
Screw, Shoulder 77003970 14 29
Screw, Shoulder 77003970 21 11
Screw, Shoulder (added) 959413617 1 64
Screw, Shoulder (deleted) 959413617 1 64
fcrew, Soc Wd Cap 18126245 14 4
Screw, Soc HWd Cap 6-32 x .69 92817165 18 2
SENSOR ASSEMBLY, 1 LINE TACH 95966083 21 5
Sensor, File Protect 959660813 14 9
fhipping Bracket Assembly 90541621 1 53
Slvg - Heshrk, From .09 To .05 Blk 24534707 27 7
flvg-Ht Shrk, From .12 to .06 Blk 24534706 28 8
#lvg-Ht Bhrk, From .19 to .09 Blk 24534707 28 9
fipacer 77013880 13 4
Spacer (deleted) 77013880 1 22
Stand-0ff Stud 959692130 18 13
Strap -~ Ca Tie 18 Lb .091W 1.63L 94277400 23 4
Strap - Ca Tie 18 Lb ,.091W 3.63L 94277400 26 7
ftrap ~ Mkr Tie 19 Lb 091w J.63L 94277407 25 3
Strap - Mkr Tie 18 Lb ,093W 4 Lg 94277409 26 6
Strap, Mkr Tie 168 Lb, .991W 3.63L 94277407 21 15
Strap-Ca Tie 18 Lb ,091W 3.63L 94277400 29 11
fteap-Ca Tie 50 Lb 184w 7,31L 94277401 29 13
Strap-Ca Tie, %0 Lb, 184w, 7.31L 94277401 30 7
Strap-Mkr Tie 18 Lb .091W 13.6)1L 94277407 28 10
Strap-Mkr Tie 18 Lb, .091wW, J.63L 94277407 22 5
ftud, Deck Pivot 77015290 1 ]
Stud, Hollow 77015420 17 2
Stud, Self-Clinch, 4-40 x .500 95948402 3@ 4
Tachometer, 1000 .ine 95966061 22 1
TAPE CLEANER ASS 77010492 14 2}
Tape Deck, Machining 77014312 L8 19

a8 NOTE #ee

When the description includes "added” or "deleted™, ALWAYS trefer
to the figure parts list for the latest related part description,
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TUSO SORTED BY VENDOR DESCRIPTION

pESCRIPTION

Term-R, Ins 8/10, 16-14G 170/Max
Term-Skt, Ins .932 x ,187 Tab 22-18
Terminal , Swager

TOP COVER ASSEMBLY

Top Cover Assembly (deleted)
TOP COGVER LATCH ASSEMBLY
Torque Seal

Transducer Press Solid State
Transducer Press, Solid State
Tubing - Modification, 22.00 L 'Out’
Tubing, Heat Shrink

Universal Compressor Assy (50/68 Hz)

Washer, Dish #1090

Washer, Dish 48 Dbl Lock
Washer, Ext Lock, 1/4
Washer, Flat

Washer, Flat 46

Washer, Flat 06

Washar, Flat 46

Washei, Insulated Shoulder
Washer, Plain 410

Washer, Plain #4

Washer, Plain #4

Washer, Plain 4

Washer, Plain 4

Washer, Plain 4

Washer, Spring Lock #1@
Washer, Spring Lock #4
Washer, Spring Lock #4
Washer, Spring Lock #6
Washer, Spring Lock
Washer, Spring Lock
Washer, Spring Lock
Washer, Spring Lock
Washer, Spring Lock
Washer, Spring Lock, 1/8

Washer, Spring Lock, 1/8

Wire 18 Au:

Wite 200 60 Ins G9OPVC 300V 10/10
Wige 24GC 9487041 B Pve YOOV 7 x 132
Wire Hkp 18 Awg

Wite, 14 G 120 Ins 24 PVC 6OOV 41/130
Wire, 14G 120 Ins 0 PVC 600V 41/130
Wite, 140 120 Ins 2 PVC 600V 41/30

o

Wire, Elec, 16 84 Ins 292 PVC @OV 26/10

Wire, Elec, Ins, 14 Awg, Blue/Wht

"ee NOTE *0¢

(See Note)

VENDOR PIG.

PARY NQ, N0, ATEn
95867014 29 9
95963118 28 6
959613312 26 5
92498021 30 2
77017431 13 1
77017431 1 23
92013304 13 13
94671586 22 2
95967719 20 9
95967710 19 10
77011934 17 6
93154204 27 6
77011517 17 7
09040204 16 5
99940203 18 7
10126404 17 9
19125607 1 55
10125605 18 19
10125605 18 4
10125605 15 3
95643806 30 3
10125697 14 6
10125693 14 11
10125601 14 16
10125603 19 12
10125691 21 ?
19125603 20 13
18125805 14 5
1a125801 14 25
18125801 14 15
19125803 18 )
19125801 20 12
18125801 19 13
10125801 19 3
19125801 10 6
19125801 20 3
19125808 17 17
19125808 17 14
150013301 i€ 2
15093400 28 7
24548309 23 )
15003306 26 3
958587113 29 S
95858700 29 ]
95858792 29 4
15003240 29 )
95858727 29 ?

When the description includes “"added"™ or "deleted"™, ALWAYS refer
to the figure parts list for the latest related part description.
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